6002-10€8/600CS
woo yleyonA-mmm
HEORRAFHRBRSTEEHEYYEE ST WYEEHG

ET =hn

Y C35—8 i)t 124 Hl

% 1 PO

PARE PARTS BOOK FOR YC35-8
HYDRAULIC EXCAVATOR



WiBfERERNZE, AROLDBHMERLFZI EHXDEIE!

AP REMBARBTE, BEEARINAEEEIRIEVNOHTT, FEAEARTRENEMS. &, HEMAFE
AGIFMEHSEHM, SNTENIHXEHERW. AEBERIIENHF—FRIATRNER,

FHFRARER:
MREAEAESAENERYS. BHIAREFQXARAH2RNLEEMEXPNEFLE, MEE
ZEAALEKRARNFARIBEEZLSF!

ERFBAERRELNRN, FEtE” R, URUTRIEREFNT R TS, AU SGETRERN SR, X
TEHNEHEEN™m, RINAERER, FEMEBH.

. AEMEAFYC35-8(i&E AA830T04 HLAY)



Hx 1 (INDEX 1)

0111
0211
0311
04.11
0421
0431
04.4.1
04.5.1
0511
0521
05.3.1
054.1
0551
05.6.1
05.7.1
05.8.1
05.9.1
05.10.1
65.1.1
65.1.2
75.1.1
75.1.2
85.1.1
85.2.1
85.3.1

JEC AL A% (3 FH830T04H12Y)
T (GEAI830T04H L)

HE 28 (5 H830T04H14Y)
TAESEE 1 (GER830T04HLAY)
TAEREE 2 (G&EHI830TO4412HY)
TAEREE 3 (J&EH830T04HLAY)
TAEHEE 4 (& H830T04H12Y)
TAEREE 5 (EHI830T04H1AY)

TFEMMBIERS 1 (GEHIS30TO4HLY)
FEISBERS 2 (EH830T04414Y)
FEIE RS 3 (& FH830T04H124Y)
FEESEERSE 4 (EHI830T0441AY)
AR RS 5 (EHI830T04HLY)
PEESBE RS 6 (GH830T0441AY)
FERRERSE 7 (EH830T04HLAY)
FEESEERSE 8 (EHIS30TO4H1AY)
FEMTBIERSE 9 GEHIS30T04H 1Y)
Hhgeal sk 10 (GG F830T04H 1Y)
BB E W RS (& AI830T04HLAY)
M EBe B R RS (& H830T0441AY)
TR ERE RS (& H830T04H1 )
TR EWE RS (& FH830T04H1AY)
PR RS 1 (EHI830T04H1AY)

JeFEHIMIE RS

(& FH830TO4HLY)

SR RS 3 (& H830T04H LA

CHASSISASSEMBLY (APPLY TO 830T04 TYPE)

PLATFORM(APPLY TO 830T04 TYPE)

DOZER EQUIPMENT (APPLY TO 830T04 TYPE)

WORKING EQUIPMENT 1 (APPLY TO 830T04 TY PE)

WORKING EQUIPMENT 2 (APPLY TO 830T04 TYPE)

WORKING EQUIPMENT 3 (APPLY TO 830T04 TY PE)

WORKING EQUIPMENT 4 (APPLY TO 830T04 TYPE)

WORKING EQUIPMENT 5 (APPLY TO 830T04 TY PE)

HYDRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 2 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 3 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 4 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 5 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 7 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 8 (APPLY TO 830T04 TYPE)
HYDRAULIC SYSTEM FOR PLATFORM 9 (APPLY TO 830T04 TYPE)
CENTRE SLEWING JOINT 10 (APPLY TO 830T04 TYPE)

AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)
AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)
TRAVEL EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)
TRAVEL EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TY PE)
PILOT EQUIPMENT HYDRAULIC SYSTEM 1 (APPLY TO 830T04 TYPE)
PILOT EQUIPMENT HYDRAULIC SYSTEM 2 (APPLY TO 830T04 TY PE)
PILOT EQUIPMENT HYDRAULIC SYSTEM 3 (APPLY TO 830T04 TYPE)

11
13
15
17
19
21
23
27
29

& 8

39
41

45
47
49
51

57
61




H3% 2 (INDEX 2)

854.1
8551
95.1.1
06.1.1
06.2.1
07.11
07.21
07.31
0741
07.5.1
07.6.1
07.7.1
0811
09.11
10.11
10.2.1
1111
1211
1221
1231
1241
1251
126.1
1271
13.11
1321
1331
134.1
1351

S EHRIE RS 4 (EHI830T04H L)
S HWIE RS 5 (&EH830T04H %)
TAEREWIE RS 1 (GETI830T04H 1Y)
ERYWM1IR GEFH830T04HL )

AT EHY GEFI830T04H L)
B 1 GEHS30T04H12Y)
A 2 GEH830T04HLY)
Hip=geF 3 GEHI830T04H1AY)
s AfE 4 (EH830T04HLTY)
By 5 (GEHIS30TO4H1AY)
B4 6 GEHI830T04H 1Y)
B 7 GEHS30T04H1AY)

2 A48 (GEHI830T04H 1Y)

EEHELLF (3% FH830T04H17Y)

RN GEH830T04H %)
RANHUEBEEE GEHT830T04 ML)
[l HLRY (35 FI830TO4HLAY)

A EN RS GEF830T04H L)

WS A5 GEHI830T04H 1Y)

HA R4 GEHI830TO4412Y)

B 1 R 45 (E830T04H L)

Sk (G FH1830T044 1Y)

IR R 48 (18 HI830TO4HLAY)
PRI R 40 G FH830T04HL7Y)

HA R G- HLAU e GEHI830TO44 L 2Y)
ARG TR K (3 FH1830T04HLAY)

HI TR G4k B 2 200 Bk G HI830T04 4L 71)

HLS R Gt 2225 40 (GEI830T04H 1 AY)
MRS R (GETI830T04HL AL

PILOT EQUIPMENT HYDRAULIC SYSTEM 4 (APPLY TO 830T04 TYPE)
PILOT EQUIPMENT HYDRAULIC SYSTEM 5 (APPLY TO 830T04 TY PE)
HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 830T04 TYPE)
CONTROL FRAMEWORK(APPLY TO 830T04 TYPE)

HOOF FRAMEWORK (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 1 (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 2 (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 3 (APPLY TO 830T04 TY PE)

CAB SUBASSEMBLY 4 (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 5 (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 6 (APPLY TO 830T04 TYPE)

CAB SUBASSEMBLY 7 (APPLY TO 830T04 TYPE)

AIR-CONDITION SYSTEM (APLLY TO 830T04 TYPE)

COVER FRAME MODULE (APPLY TO 830T04 TYPE)

ENGINE HOOD (APPLY TO 830T04 TYPE)

ENGINE HOOD LOCK EQUIPMENT (APPLY TO 830T04 TYPE)

SLEWING SUPPORT (APPLY TO 830T04 TY PE)

COOLING SYSTEM (APPLY TO 830T04 TYPE)

AIRINLET SYSTEM (APPLY TO 830T04 TYPE)

EXHAUST SYSTEM (APPLY TO 830T04 TY PE)

POWER OUTPUT SYSTEM (APPLY TO 830T04 TY PE)

SUPPORT (APPLY TO 830T04 TYPE)

THROTTLE CONTROL SYSTEM (APPLY TO 830T04 TYPE)

FUEL SYSTEM (APPLY TO 830T04 TYPE)

ELECTRICAL SYSTEM-ELECTRICAL ASSEMBLY (APPLY TO 830T04 TYPE)
ELECTRICAL SYSTEM-SWITCH ASSEMBLY (APPLY TO 830T04 TY PE)
ELECTRICAL SYSTEM-RELAY ASSEMBLY (APPLY TO 830T04 TY PE)
ELECTRICAL SYSTEM-BATTERY ASSEMBLY (APPLY TO 830T04 TYPE)
ELECTRICAL SYSTEM-WIRING DIAGRAM(APLLY TO 830T04 TYPE)

2 &

71
77

IRIR

89

93

95

97
101
105
107
111
113
117
119
121
123
125
127
129
131
135
137
139




01. 1.1 JEA: MK GEFI830T04HL %) CHASSISASSEMBLY (APPLY TO 830T04 TY PE)

P | # & = % i % T
No. Quantity Code Description Remark
1 24 M12 35 GB/T5783 NSk R A Bolt 12. 99—k v &
2 24 12 GB/T7244 I A Spring washer T
3 2 830D-0100001 KBk Driving wheel
4 1TESIA Traveling motor
5 1 830D-0101000A TR Chassis assembly
6 2 820-0108000 1T IA B Traveling motor's cover plate
7 18 10 GB/T97. 1 S 44 Washer N
8 18 10 GB/T93 51 5% F P Spring washer T
9 18 M10 20 GB/T5783 NSk Bolt 8. 8- 1A %
10 4 12 GB/T97. 1 T JE Washer Zn.D
11 4 12 GB/T93 S AR ] Spring washer 7n.D
12 4 M12 25 GB/T5783 AR IR Bolt 8.8-Zn.D
13 1 820-0107000 B AR Chassis cover plate
14 1 820-0100002 W JE Screw plug
15 8 820-0104000 YER N Idier assembly
16 16 M14 30 GB/T5783 AVi B i Bolt 10. 9-1A 7 %
17 18 14 GB/T93 5 5 T ] Spring washer KT
18 2 820-0100004 R Side cover plate
19 18 12 GB/T7244 Y T AR B Spring washer 7n. D
20 18 M12 35 GB/T5783 AYiBS: 1 Bolt 12. 944k
21 2 820-0103000 FEAE S Carrier roller assembly
22 2 M14 80 GB/T5784 VBN i Bolt 8. 8-k %
22 2 M14 GB/T 6170 LA F k) Nut 8-k 7 W
24 2 30 GB/T894. 1 S AR P Stopper k%
25 2 820-0109000 i a5 AR 1T Side cover plate ||
26 2 820-0102210A PR 1R R R Check valve assembly
27 2 820-0102200 g B RV Tension unit assembly 23
28 2 820-0102230 BB Sealed ring assembly




01.1.1 JEE#% MK GE FI830T04#H %) CHASSIS ASSEMBLY (APPLY TO 830T04 TYPE)




01. 1.1 JE# Bk GEFI830T0441 %) CHASSISASSEMBLY (APPLY TO 830T04 TYPE)

R | B & T % W PRE—
No. Quantity Code Description Remark
29 2 820-0102100 S5 SRR, Track idler assembly
30 2 830D-2101000 IR B 7 Rubber crawler FREC: 300 82 55FS
2 830D-2001000 B i Aty Steel crawler A 300 43 101. 6 (T X EXC )




01.1.1 JEE#% MK GE FI830T04#H %) CHASSIS ASSEMBLY (APPLY TO 830T04 TYPE)




02.1.1 ¥ & (i 11830T04H1 %) PLATFORM(APPLY TO 830T04 TY PE)

FF5 H &= i 5 i %
No. Quantity Code Description Remark

1 1 830T-0202000 T4 Platform $EKY Bl T ik

2 5 853D-0200012 IR Screw block

3 1 820-0200004 Etriil Upper pin

4 1 820-0200005 PSS Bush

5 1 820-0200001A SR Boom Shaft pin

6 1 820-0200015 {5 LR AY 5 Pin

7 3 M10x90 GB/T31.1 AN S BT AL Bolt 8.8-Zn.D

8 4 M10 GB/T6170 17N f i i) Nut 8-Zn.D

9 4 M10 GB/T6179 LIRS £ T RE Mg R Nut 8-7Zn.D

10 4 2.5x24 GB/T91 Gk Cotter pin Zn.D

11 1 830E-0250000 B ) Sk Bk Steering Head Assembly

12 1 M10x100 GB/T31.1 AN S BT AL Bolt 8.8-Zn.D

13 1 820-0200009A SR T Shaft pin

14 1 820-0200011 FRA7 B Position block

15 1 820-0204000 A Lower pin

16 1 820-0200012 FEAR Plank

17 6 12 GB/T97.1 S Washer Zn.D

18 6 12 GB/T 93 ) Spring washer Zn.D

19 6 M12x25 GB/T5783 AV;iPA Vs Bolt 8.8-Zn.D

20 2 M10x80 GB/T70.1 PN A A Sk B2 T Bolt 8.8-Zn.D

21 5 10 GB/T97.1 S Washer Zn.D

22 T0804-01012 (X7 Spacer

23 5 M10x1 JB/T7940.1 T30 20 T AR Grease cup Zn.D

24 5 801-0400001 AR Grease cup cap

25 1 M10x125 GB/T5783 AV;:iPa Vs Bolt 8.8-7n.D

26 1 820-0200007 FHAR Baffle

27 6 8 GB/T93 5 ) Spring washer Zn.D

28 6 M8x16 GB/T5783 AN Sk s Bolt 8.8-Zn.D




02.1.1 *F- 5 (& H830T04HL%) PLATFORM(APPLY TO 830T04 TYPE)




02.1.1 ¥ & (i 11830T04H1 %) PLATFORM(APPLY TO 830T04 TY PE)

FF5 H &= X 5 4 i - 5
No. Quantity Code Description Remark
29 1 820-0200003 i Washer
30 4 4x12 GB/T12618 FF 2 5] Sk A S 05T Rivet
31 1 T0802-01002 FRpi (3E30) Scutcheon(English) Vel

1 T0802-01003 PR 530 Scutcheon(French) WD
1 T0802-01004 PR RSO Scutcheon(Italian) eiic
32 4 8 GB/T96 A Washer Zn.D
33 26 10 GB/T96 e Washer Zn.D
34 26 10 GB/T93 i SR Spring washer Zn.D
35 26 M10x25 GB/T5783 AV;:iPa Vs Bolt 8.8-Zn.D
36 1 830D-0200005A JE AT MR L eft-ahead cover
37 1 830D-0200002 ESI Y4 Round cover plate
38 1 830T-0200005 7o Ja ERAR Left-hind cover plate
39 1 830T-0200004 15 B R Middle-hind cover plate
40 1 830T-0200001 S B Counter weight
41 4 M16x70 GB/T5783 AN Sk A Bolt 10. 9-iA 70 %
42 4 16 GB/T 93 A P Spring washer Zn.D
43 4 16 GB/T 97.1 S| Washer 7n.D
44 3 830P-0200005A W2 Plug
45 1 830D-0210003 N Sponge
46 1 820-0200013 (5 Screw plug
47 1 820-0200016 XA Locking-plate
48 1 820-0208000 RN Filler
49 1 830T-0200003 A5 Ji5 Bt SRR A Right-hind cover plate
50 1 820-0200014 PR EE ST 5 At Pin
51 1 830L-0200001 VaNESIEd Right-ahead cover plate
52 1 820-0205100 T Connective pipe
53 1 820-0206100 R Connective pipe
54 1 820-0207100 R Connective pipe




02.1.1 *F- 5 (& H830T04HL%) PLATFORM(APPLY TO 830T04 TYPE)




02.1.1 “F-4 (3 /11830T04H1 %) PLATFORM(APPLY TO 830T04 TY PE)

i o ® (A=) %, P #* U
No. Quantity Code Description Remark
55 1 820-0211000 B n) 3k Steering Head

56 1 820-0200005 FIESS Bush




02.1.1 *F- 5 (& H830T04HL%) PLATFORM(APPLY TO 830T04 TYPE)




03.1.1 #E 4% ¥ (3 11830T 0441 !) DOZER EQUIPMENT (APPLY TO 830T04 TY PE)

Fe | B & (VS E % 5
No. Quantity Code Description Remark
1 830D-0311000 LA 1F Dozer blade assembly fF57 52, 8,9 (Include No. 2,8, 9)

1 4 T0804-01004 -y Spacer washer

2 1 830D-0301000 i Dozer blade

3 4 M10X90 GB/T31. 1 IS ST FLI S Bolt 8. 8-k B

4 4 820-0300001A R Shaft pin

5 4 M10 GB/T6170 LAY 7N fH R Nut 8-1A %

6 4 2X25 GB/T91 FF 4 Cotter pin N

7 2 M10X1 JB/T7940. 1 B R R AR Grease cup Zn.D

8 4 820-0401005 B2k Dust-proof seal

9 2 820-0300003A RS Bush

10 4 M10 GB/T6178 [ BN Ff PR ) Nut 8-7n. D

11 2 801-04000001 THIAE Grease cup cover




(APPLY TO 830T04 TYP

EQUIPMENT

4HL7) DOZER

03.1.1 #E 1 2< & (& H830TO




04.1.1 T{F3% % 135 F1830T04H1 %) WORKING EQUIPMENT 1 (APPLY TO 830T04 TY PE)

e | B = £ 5 % i % W
No. Quantity Code Description Remark
1 820-0401000A k=3 Boom ErE1,2, 3, 4(Include No. 1,2,3,4)

1 2 820-0401005 i 22 P Dust-proof seal

2 2 820-0401004A BIESES Bush

3 1 820-0401100C B A Boom body

4 1 820-0401003A Hh i) 4 A Middle bush

5 2 T0804-01003 =AY Spacer washer

6 2 M10 GB/T6170 1IN F R B Nut 8-Zn.D

7 2 2.5 20 GB/T91 JF 5 Cotter pin Zn.D

8 2 M10 90 GB/T31.1 PN IH S MEAAE FLIR AR Bolt 8.8-7n.D

9 1 820-0400018 sl Washer

10 2 T0804-01004 i Spacer

11 1 820-0406000A GEEEi RSy Shaft pin

12 1 MI0 1 JB/T7940.2 3L AT AR Grease cup Zn.D

13 2 T0804-01004 i Spacer

14 1 820-0400012A GEL Shaft pin

15 1 820-0400013A % Shaft pin

16 1 M36 GB/T6178 LAY 7S Af TRl R Nut 8-Zn.D

17 1 6.3 60 GB/T91 IF 14 Cotter pin Zn.D

18 1 801-0400001 AR G Grease cup cap

19 2 M10 GB/T6178 LEY75 TR g B Nut 8-Zn.D




04.1.1 TAE2E 16&E FH830T04HL7%)) WORKING EQUIPMENT 1 (APPLY TO 830T04 TYPE)




04.2.1 T/F% ¥ 2 (3EH830T04HL %) WORKING EQUIPMENT 2 (APPLY TO 830T04 TY PE)

e | #t & (A=) k4 B % W
No. Quantity Code Description Remark

1 1 820-0402000A S Arm JETT W04 4. 1

2 2 T0804-01004 7Y Spacer washer

3 6 MI0 90 GB/T31.1 TN FA S BT A LI Bolt 8.8-7n.D

4 6 2.5 20 GB/T91 T 145 Cotter pin Zn.D

5 6 M10 GB/T6178 LIS FA I RE R R Nut 8-Zn. D

6 6 M10 GB/T6170 IRityAyiEL 3 Nut 8-7Zn. D

7 1 820-0400011A EE Shaft pin

8 2 820-0400001B B4 Shaft pin

9 1 820-0404000A TEFF Connecting JETF .04, 5. 1

10 1 820-0405000A I FEAT Left linkage

11 5 MI0 1 JB/T7940. 1 LI 2 3 AR Grease cup Zn.D

12 5 801-0400001 AR o Grease cup cap

13 1 820-0400007A % Shaft pin

14 2 T0804-01003 (X7 Spacer

15 1 820-0400006B L Shaft pin

16 1 820-0407000 i REFT Right linkage

17 8 T0804-01003 R Y= Spacer washer

18 1 820-0400003B GEE Shaft pin




04.2.1 TAE% 5 2 (i H1830T04HL %)) WORKING EQUIPMENT 2 (APPLY TO 830T04 TYPE)




14 H1830T044/171Y) WORKING EQUIPMENT 3 (APPLY TO 830T04 TY PE)

04.3.1 TA/FE3E'E 3(

ey | B ® e 5 % 7S % ¥
No. Quantity Code Description Remark

1 1 820-0415100 RN Backhoe bucket

2 4 820-0413003 FIESS Bush

3 6 M12X40 GB/T5783 AVi Py Y Bolt 10. 9-1A g %

4 1 820-0413005 Ak Left cutter

5 6 M12 GB/T6182 TR A7 A B R B Nut 10-IA 7%

6 1 8200413004 VEDAES Right cutter

7 4 820-0413002 R Pin spacer

8 4 820-0413001 wE Teeth sheath

9 4 820-0415001 B Rubber spacer




04.3.1 THE%EE 3 (1 F830T0441L %) WORKING EQUIPMENT 3 (APPLY TO 830T04 TYPE)




04.4.1 TAEEE 4(

15 H1830T044171Y) WORKING EQUIPMENT 4 (APPLY TO 830T04 TY PE)

Py | # B (A=) % i % v
No. Quantity Code Description Remark

1 1 820-0402100B SAFAA Arm body

2 2 820-0401005 i 242 Pl Dust-proof seal

3 2 820-0401004A (TP Bush

4 1 820-0402005A S EESESIN Middle bush 11

5 4 820-0402006 57 2k 1] Dust-proof seal

6 4 820-0402007 IR ESS Bush

7 2 820-0402004 AR T Middle bush |




04.4.1 TAE%E 4 (& FH830TO4HL%) WORKING EQUIPMENT 4 (APPLY TO 830T04 TYPE)




04.5.1 TAELRE 5 (3 H830T044 1) WORKING EQUIPMENT 5 (APPLY TO 830T04 TYPE)

R & % 4 L
No. Quantity Code Description Remark
1 10 8200402006 Bl ] Dust-proof seal
2 2 820-0404004 CIPIES Bush
3 1 820-0404100A EFAE Connecting body
4 2 820-0404007 HE Bush
5 1 820-0402004 HE AT Bush|




04.5.1 TAE$E 5 (& FA830T04HL %) WORKING EQUIPMENT 5 (APPLY TO 830T04 TYPE)

1



05.1.1 & WIEARS 1 (EH830T04HL %) HYDRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 830T04 TYPE)
P = 5 % i % '
No. | Quantity Code Description Remark

1 1 830P-0501300 A A Gasoline tank

2 5 5 GB/T97. 1 ST Washer

3 5 5 GB/T93 il Spring washer

4 5 M5 16 GB/T5783 VAV PN v Bolt

5 1 801-1205400 JEM Filter sieve

6 1 801-1205300 PRIMIAE AN R Air-filling valve

7 1 801-1205002 T 5 Fuel-filling cover

8 1 BS 26 GB/T882 GEE Shaft pin

9 1 830P-0501100 = Cover

10 1 830D-0501006 PR Cotter pin

11 1 820-0502400 R T 4 S K QOil -intake flange assembly

12 1 280 5.3 GB/T3452. 1 OJEAS e 2t el O sed ring TR
13 1 830P-0501400 AU Cover assembly

14 16 |8 GB/T93 5L 4 ] Spring washer

15 16 |M8 16 GB/T70.1 PN A AT S R T Bolt

16 1 835-0501400 TR UEE A Air cleaner PAF1-0. 035-0. 55—-20L
17 1 27 BS/A 27.7X36X2 IS0 |ZH4 %54 448 Combination washer

18 1 835-0501300 A B Flange assembly

19 1 132 2.65 GB/T3452.1  |OJEMG K&t E] O sedl ring TR
20 1 820-0502002 L Spring

21 1 830P-0501200 [E] JHh Yl 2 2 Oil -return filter assembly

22 1 835-0501001A WALV T Content gauge YW7Z-80
23 2 M10 30 GB/T5783 VAViiPA: Vi Bolt

24 12 |10 GB/T93 5L 2 ] Spring washer

25 2 10 GB/T97. 1 Sk Washer

26 1 75 5.3 GB/T3452. 1 OJEAS e 2t el O sed ring THERBIR
27 1 830H-0501100 WG 3 1192522 QOil -intake flange assembly




05.1.1 E AT T 255 1 GE FH830T04H1 %) HYDRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 830T04 TYPE)




05.1.1 &

R RS 1 (3dH830T04412Y) HY DRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 830T04 TYPE)

Fa |8 & 5 % i % E
No. |[Quantity Code Description Remark
28 10 [M10 25 GB/T5783 VAP Yis Bolt

29 1 60 5.3 GB/T3452. 1 OJUAZ K% 1 Bl O sedl ring TSR

30 1 830H-0501200A TSN 19225 Bk Qil -return flange assembly

31 1 18 BS/A 18.7 27 2 ISO|41&%5d 4 Combination washer

32 1 820-0502001 LTS Plug

33 2 860-1205005 ke 44 Rubber washer

34 2 860-1205600 JRCIHI Emptying valve

35 4 820-8500002 R g Rubber spacer

36 1 830D-0501008 R Hose

37 2 820-8500001 ER B Ig A Link bolt

38 2 M12 25 GB/T5783 VAViiPS i Bolt

39 2 12 GB/T93 L3 A P Spring washer

40 2 12 GB/T97. 1 P4 Washer

41 1 830D-0501009 i Hose




05.1.1 E AT T 255 1 GE FH830T04H1 %) HYDRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 830T04 TYPE)




05.2.1 &8 KRS 2 (3 H1830T04HL %) HYDRAULIC SYSTEM FOR PLATFORM 2 (APPLY TO 830T04 TYPE)
5 = = % B &%

No. Quantity Code Description Remark

1 1 830H-0504000 JRE % ik Hose assembly

2 2 22.4x2.65 GB/T3452.1 NBR-90 OTEM i 2% Jt el O-Sedl Ring

3 1 830T-0500001 43k Flangejoint

4 8 6 GB/T93 S P Spring washer

5 8 M6x20 GB/T70.1 AN A R Sk AT Bolt

6 1 830T-0507000 TR ROk Hose assembly

7 1 830T-0503000 [A] I AW Bk Qil-return steel pipe assembly

8 1 830P-0506000 VR T4 2% Cooler

9 1 830L-0500005 THIVA % I 7 48 Cooler back bracket

10 1 830L-0500006 TV 25 H S 4 Cooler front bracket

11 8 M8x20 GB/T819.2 ARRLVIES Crosshead bolt

12 4 8 GB/T97.1 SP- 4| Washer

13 4 8 GB/T93 H SR PR Spring washer

14 4 M8 GB/T6170 RN A2 ) Nut

15 1 830H-0500002 FIAS sk Short bend joint




05.2.1 534 W E 248 2 & FI830T04#1%)) HYDRAULIC SYSTEM FOR PLATFORM 2 (APPLY TO 830T04 TYPE)




05.3.1° V& WEARSE 3 (3E830T04412) HYDRAULIC SYSTEM FOR PLATFORM 3 (APPLY TO 830T04 TY PE)

e | # & £ 5 4 PR %
No. Quantity Code Description Remark

1 4 M8x16 GB/T5783 VAViiPoL YEs Bolt

2 4 8 GB/T93 A Spring washer

3 4 8 GB/T97. 1 SR Washer

4 1 830E-0501003 YR Support

5 1 830E-0501001 %Nzt Joint body

6 4 22 BS/A22. 7x30x2 1SO AR e T Combinatory washer

7 1 838B-0500002 Eﬁ};& Bolt joint

8 1 18 BS/A18. 7x27x2 IS0 AL e e Er N Combinatory washer

9 1 8200500031 HEsk Bolt joint

10 1 818B-0500063 90 Tk Square joint

11 1 830B-0507001 EHEk Joint

12 1 830D-0518000 Jﬁ’éﬁéﬂAEﬁ Treejoint

13 1 830D-0555000 RS Sk Hose assembly

14 1 830H-0516000 R T2 [Py Return pipe

15 1 830H-0511000 WRIT 1 [ 9y e Hose assembly

16 1 820-0500023 Bk Bolt joint

17 1 820-0500041 Bk Bolt joint

18 1 13.8x2. 4 NBR-90 i SecEaticl O sed ring

19 1 830E-0500004 Bk Bolt joint

20 1 830E-0501004 WAMERGS Bk Adapter

21 1 830D—-0505000 IR B, Hose assembly




05.3.1 F- B WE R 5 3 (& FH830T04HLA!) HYDRAULIC SYSTEM FOR PLATFORM 3 (APPLY TO 830T04 TYPE)




05.4.1 V& Wi RS 4 (3G H830T04417) HYDRAULIC SYSTEM FOR PLATFORM 4 (APPLY TO 830T04 TY PE)
e | #t & (A= k4 i % W
No. Quantity Code Description Remark

1 1 830E-0513000A IR S Hose assembly

2 1 830E-0512000A Jeas Hose assembly

3 1 830D-0535000 JREas B, Hose assembly

4 3 10 BS/A10. 7x16x1.5 IS0 iR Ea i Combinatory washer
5 3 820-0510000 AN Bolt joint

6 1 830E-0500006 I s 143k Bolt joint

7 1 830E-0500009 W AMERSE #k Bolt joint

8 2 830E-0500003 W AMREUES $esk Bend joint

9 2 830E-0500008 A PR 3k Bolt joint

10 2 830E-0500007 W AMRZUE #k Bolt joint

11 1 830H-0509000A AT T variable plunger pump NACHIZE
12 2 12 GB/T97. 1 SEH P Washer

13 2 M12x30 GB/T5783 AYiiPAL s Bolt

14 1 820-0500023 Bk Bolt joint

15 2 22 BS/A 22.7x30x2 IS0 A Combinatory washer
16 1 8200500009 HEEL Bolt joint

17 1 830D-0500001 JERSS Bolt joint

18 1 830D-0509000 % 1 Multi-change valve (5000-G53) HUSCO
19 4 M10 GB/T6170 JEEVAVILESE: Nut

20 4 10 GB/T93 S B Spring washer

21 4 10 GB/T97. 1 el Washer

22 4 M10x40 GB/T5783 AY;iBN- Y Bolt




05.4.1 B WE RS 4 & FI830T04HL %)) HYDRAULIC SYSTEM FOR PLATFORM 4 (APPLY TO 830T04 TYPE)




055.1 V& WIEARSE S (3EH830T048 %) HYDRAULIC SYSTEM FOR PLATFORM 5 (APPLY TO 830T04 TYPE)

o B & i = i % I
No. Quantity Code Description Remark

1 1 38. 7x2. 65 GB/T3452. 1 NBR-90 OJEAGIRE 2 4} Pl O-sedl ring

2 1 830H-0517000 S 11924 Oil intake flange

3 4 10 GB/T97. 1 PR Washer

4 4 10 GB/T93 TR HE Spring washer

5 4 M10x30 GB/T70. 1 WS HAIRAE SR E T Bolt

6 8 d70 JB/T8870 k4 Hoop

7 1 838D-0500003 JeATHIM Rubber pipe

8 1 828-0500011 BIRE Rubber cover

9 1 830H-0512000 SN Syphon

10 1 830H-0500033 (=D Clamp

11 2 8 GB/T97. 1 S Washer

12 2 8 GB/T93 I ] Spring washer

13 2 M8 GB/T6170 VRN FHUERE Nut

14 1 830H-0500004 Se AT Rubber pipe




05.5.1 BT WIEZR S 5 (& FH830T04HLAY) HYDRAULIC SYSTEM FOR PLATFORM 5 (APPLY TO 830T04 TYPE)




05.6.1 *F- 574

R R %5 6 (3& H830T0441 %) HY DRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 830T04 TYPE)

e | # B £ = # i % I
No. Quantity Code Description Remark

1 4 820-0500025 IENj SN Square joint

2 1 830D-0513000A IR Hose assembly

3 1 830D-0512000 IR S Hose assembly

4 1 830D-0506000 IR R Hose assembly

5 1 830D-0511000 IS I ik Hose assembly

6 4 22 BS/A 22.7x30x2 IS0 AERE R E S n Y| Combinatory washer

7 2 8200500021 JEECSS Bolt joint

8 2 820-0500023 JEEESS Bolt joint




05.6.1 F-5 34 W E 245 6 (5 FI830T04#1%)) HYDRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 830T04 TYPE)

. N
.Q . °~ <
IR~ =
P |

>




05.7.1°V&H  WIEFRS 7 (3EH830T04H1%Y) HY DRAULIC SYSTEM FOR PLATFORM 7 (APPLY TO 830T04 TYPE)
e Bt & (A7 k4 i %/ ¥E
No. Quantity Code Description Remark
1 2 8010500009 IENjEESS Square joint
2 1 830D-0502000 [ing=g5Y5 Hose assembly
3 1 830D—-0504000 A5 Rk Hose assembly
4 4 22 BS/A 22.7x30x2 ISO YA Combinatory washer
5 2 830-0500004 R FE Plug
6 2 830-0500005 JERESS Bolt joint
7 1 830-0503000 HE 1 Dozer valve 5830-05031003%%%
1 830-0503100 i ] Dozer valve N
8 3 6 GB/T93 L S P Spring washer
9 3 M6x55 GB/T5783 NS Bolt
10 3 6 GB/T97.1 P Washer
11 1 820-0528000 rf o [m] s ) Centre dlewing joint JETT IL05.10.1
12 4 M10x20 GB/T5783 INF Sk Bolt
13 4 10 GB/T93 LS Spring washer
14 4 10 GB/T97. 1 P Washer




05.7.1 F- 54 E 255 7 (5 F830T04H1 %)) HYDRAULIC SYSTEM FOR PLATFORM 7 (APPLY TO 830T04 TYPE)




05.8.1 P& WIEZS 8 (3 H830T04H1 %) HY DRAULIC SYSTEM FOR PLATFORM 8 (APPLY TO 830T04 TYPE)
Fe | ® & f& B 4o L
No. Quantity Code Description Remark
1 8 22 BS/A 22.7x30x2 ISO 21 A e Combinatory washer
2 8 820-0500023 ik Bolt joint
3 3 830D-0505000 ﬂz”é 595 Hose assembly
4 6 18 BS/A18. 7x27x2 1SO B s TP Combinatory washer
5 4 820-0500031 E%% Bolt joint
6 2 818B-0500063 90°%5 #:k Square joint
7 1 820-0531000 i e i T Boom offset cylinder assembly
8 2 830E-0509000 TR Hose assembly
9 2 830E-0502000 [l0g=9592% Hose assembly
10 2 820-0500041 IEELSS Bolt joint
11 2 13.8x2. 4 NBR-90 IS0 OTEAZ R % ] 1] O-sedl Ring
12 1 830D-0511000 A e il Hose assembly
13 1 T0308-01000 P A7 7 388 48t 1] 5] Reversing valve
14 1 830H-0528000 (]t Y AL Swing motor
15 8 M16X40 GB/T5783 IR S AR Bolt 12. 9%k
16 1 830E-0500013 TR B S 48 Bracket
17 3 8 GB/T97. 1 R Washer
18 3 8 GB/T93 L P Spring washer
19 2 M8x20 GB/T5783 INF Sk g A Bolt
20 1 830-0504000 WESE BY X-95 Hydraulic lock
21 3 6 GB/T93 AL AR Spring washer
22 3 M6X45 GB/T70. 1 7S AT SR AT Bolt
23 2 830E-0526000 BT I 1 Unilateralism throttle
24 1 820-0532000 ARV Al i Cover
25 1 820-0500012 L Spring seat
26 1 820-0500011 T TR 5 3 Belleville spring
27 1 M8x35 GB/T5783 VAV:iP Vs Bolt




05.8.1 F-E T WE RS 8 (& FI830T04HL %) HYDRAULIC SYSTEM FOR PLATFORM 8 (APPLY TO 830T04 TYPE)

27
18
17

24




0591 F&#  WIERS 9 (iEH830T04H1%4Y) HY DRAULIC SYSTEM FOR PLATFORM 9 (APPLY TO 830T04 TYPE)
FE o[ % & R 5 # Lz & IE
No. Quantity Code Description Remark

1 6 22 BS/A 22.7x30x2 IS0 Y115 B R Combinatory washer
2 5 820-0500008 Hk Bolt joint

3 1 8200500009 sk Bolt joint

4 1 830D-0529000 A R Hose assembly
5 1 830D-0526000 IR b, Hose assembly
6 1 830D-0528000 P4 B Hose assembly
7 1 830D—-0527000 IR K Hose assembly
8 1 830D-0531000 JRAE AR Hose assembly
9 1 830D-0525000 IR S Hose assembly
10 1 820-0501000 B Cover plate

11 4 6 GB/T97. 1 P Washer

12 4 6 GB/T93 el Spring washer
13 4 M6x20 GB/T5783 N SRR Bolt

14 1 830E—-0500059 =23 Lamp

15 2 830-0509000 M Bracket

16 4 8 GB/T97. 1 S| Washer

17 4 8 GB/T93 S EE Spring washer
18 4 M8x16 GB/T70. 1 7S AR IEIAT ST Bolt




05.9.1 5 HR W E R 48 9 (F H830T044L %)) HYDRAULIC SYSTEM FOR PLATFORM 9 (APPLY TO 830T04 TYPE)

15-F

15 \ \
16 \ (a
18 7 ':’ &= & 6 & 1 ’i
& C(f’ D —




05.10.1 1 gl 43% 3k 10 (i H830T04H1 %) CENTRE SLEWING JOINT 10 (APPLY TO 830T04 TY PE)

e | B # 5 ¥4 i % I
No. Quantity Code Description Remark
1 820-0528000 r e [P Sk Centre dlewing jiont

1 4 820-0528001 Hixr R3/8 Taper plug r3/8

2 3 820-0528002 Hits RU4 Taper plug ri/4

3 1 820-0528003 IR Oil distributing shaft

4 1 GB/T6578 e Subber dust-proof ring

5 9 75 3.55 NBR-90 OB J:} el O-seal ring

6 9 820-0528004 CE RN EN BN Seal slidering

7 1 820-0528005 L V¥ Qil distributing seat

8 1 90 3.1 NBR-90 OJUAZ B % f4 Pl O-sedl ring

9 1 820-0528006 el Stop ring

10 1 50 GB/T894 4 Stop ring

11 1 820-0528007 i % End cover

12 4 8 GB/T93 3 ] Spring washer

13 4 M8 25 GB/T5783 Vay;: PYvid Bolt




05.10.1 H Je [a1 443k 10 (& FH830T0441L %) CENTRE SLEWING JOINT 10 (APPLY TO 830T04 TYPE)

(g
WAL




65.1.1 P JE ks B UE R 45 (38 FH1830T04H 1Y) AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)

e | B # AV % s % W
No. Quantity Code Description Remark

1 2 22 BS/A22. 7x30x2 1SO £ e ] Combinatory washer

2 1 8200500008 Bk Bolt joint

3 1 820—-0500009 Bk Bolt joint

4 1 830D—-0528000 iv§=9595% Hose assembly

5 1 830D-0527000 A B Hose assembly

6 4 14 BS/Al14. 7x21x1.5 IS0 YA Combinatory washer

7 4 820-8500003 Hk Bolt joint

8 1 860-8538000 P4 R Hose assembly

9 1 855-8514000 IR K, Hose assembly

10 2 810M-0500002 HAEEL Square joint




65.1.1 [t @ %5 BT R 58 G FH830T044L %)) AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)

<o ,,/m’
~ O
S

#




65.1.2 825 B R 45 (3 FI830TO4H1 ) AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TY PE)

e | #t & 5 E4 i & W
No. Quantity Code Description Remark
1 1 830D-9519000 A 5 BN A S Stee! tube assembly-RH

2 1 830D-9517000 e AN B R Steel tube assembly-LH

3 2 820-9504000 JE s R Hose assembly

4 8 M8x35 GB/T5783 VAViEPN!-vid Bolt

5 8 8 GB/T93 L AR Spring washer

6 8 8 GB/T97. 1 el Washer

7 8 820-9500005A =3 Clamp

8 8 820-9500006 i Rubber spacer

9 4 M10x20 GB/T5783 VAV iP s Bolt

10 4 10 GB/T93 ] Spring washer

11 4 10 GB/T97. 1 T Washer

12 2 830D-9500003 JEAR Clamp

13 2 830D-9501000 |y Valve

14 2 830D-9500004 # Rubber mat

15 4 22 BS/A22. 7x30x2 IS0 Y152 B Combinatory washer

16 2 820-7500005 253 sk Elbow joint

17 2 830D-9500001 JEEC DS Bolt joint T2 FH 3 s A
18 2 830-0500004 IRZE Plug

19 1 17. 8X2. 4 NBR-90 OTEAG i 2 J+ Pl O-sedl ring T FH VR0 Hs
20 1 830-9522000 L[] [ Retaining valve T8 FH s e




65.1.2 [t )@ 5 5 i K 2 45 (& FH830T04HL %)) AUXILIARY EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)

ERNERRHAE
Apply to hydraulic hammer

i ik
High pressure hose Low pressure hose
— 20

19




75.1.1 TR B UE RS (5H1830T04H1 ) TRAVEL EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)

R R = 4 &
No. Quantity Code Description Remark

1 2 820-7500008A 253 530 Elbow joint

2 2 820~7500007 ESUESS Teejoint

3 2 820-7506000 AT BN Traveling motor NACHI

4 4 17. 8X2. 4 NBR-90 OTEAR IR J:t el O-sedl ring

5 4 850-0500005 Hk Bolt joint

6 4 10. 8x2. 4 NBR-90 OJEAR IR J:4 e O-sedl ring

7 4 820-7500009 IEESS Bolt joint

8 2 820-7503000 e B, Hose assembly

9 4 820-7504000 JEas b, Hose assembly

10 2 820-7507000 FRE B, Hose assembly

11 6 820-7500006 i Protective seeve

12 2 820-7500005 253 sk Elbow joint




75.1.1 477825 B T R S8 (i FH1830T04#L%Y) TRAVEL EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TYPE)

"




75.1.2 1T EE B 240 (3% FI830T044H1 ) TRAVEL EQUIPMENT HYDRAULIC SYSTEM (APPLY TO 830T04 TY PE)

FE | & & r B %W # i
No. Quantity Code Description Remark

1 1 820-75010008B i e sy Dozer cylinder assembly

1 830D-7535000 iy Dozer cylinder assembly A

2 2 22 BS/A22. 7X30X2 IS0 Y G Combinatory washer

3 2 820-0500023 [ERESS Bolt joint

4 2 820-7502000 FRE45 B, Hose assembly

5 2 820-7500003 BIRE Rubber bush

6 2 820-7500004 IERSS Bolt joint

7 2 M10x20 GB/T5783 VAV iBAL Bolt

8 2 10 GB/T93 A PE] Spring washer

9 1 820-7500001A e TR Dozer cylinder cover




E)
P
Y
T
4
0
T

0

3

8

0

T

Y

L

P

P

(A

M

E

T

S

Y

S

IC

L

§]

A

R

D

Y

H

T

N

E

UIPM

Q

E

L

E

v
A

R

T

u)

3:':

L

4%

0

T

0

3

8

&

(&

20}

%

dTE
Wt

R}

£23

T

17

2

1.

5.

7

/.

O@(( '((0

l




85.1.1 L PR IE &4t 1 (3& F1830T04H1%Y) PILOT EQUIPMENT HYDRAULIC SYSTEM 1 (APPLY TO 830T04 TY PE)

FF5 o= £ 5 % R %
No. Quantity Code Description Remark

1 1 13.8x2.4 NBR-90 OFEM i 2 Jt el O sedl ring

2 1 820-8500013 Bk Bolt joint

3 1 830D-8521000A IR MOk, Hose assembly

4 5 820-0500003 HEk Bolt joint

5 8 18 BS/A18.7x27x2 1SO G Combinatory washer

6 1 820-8514000 JEh A Qil filter

7 1 830B-8505000 Bk Bolt joint

8 1 828-8506000 SHIYE R 4 ik Vave

9 1 830B-8500002 YA R Bracket

10 3 8 GB/T97.1 Sk Washer

11 3 8 GB/T93 B Spring washer

12 3 M8x20 GB/T5783 VAV PSvis Bolt

13 4 850-8502000 —iEEEsk Teejoint

14 1 830D-8522000A liivg=g ,uﬁiz Hose assembly

15 1 830D-8503000A H (==Y Hose assembly

16 2 14 BS/IA14.7x21x1.5 SO AR R R A Er | Combinatory washer

17 1 830B-8500003 EE@;& Bolt joint

18 1 22 BS/A22.7x30%2 SO Afﬁ g Combinatory washer

19 1 820-8544000 E Y Accumulator

20 1 850D-8500002 HAAREL Square joint

21 1 828-8505000 RS Hose assembly

22 1 10.8x2.4 NBR-90 ISO OFERR % 34 Pl O sedl ring

23 1 855-7500002 Bk Bolt joint

24 1 850-8501000 zﬁ%é& Teejoint

25 1 830D-8504000 IR ROk, Hose assembly

26 2 M6x15 GB/T5783 ANk Bolt

27 4 6 GB/T93 L Spring washer

28 1 830-8505000 L= Turning vale




85.1.1 S S B 2 48 1 (3 FH830TO4L &) PILOT EQUIPMENT HYDRAULIC SYSTEM 1 (APPLY TO 830T04 TYPE)




85.1.1 4 S IV Hs 22 45 1 (3 FH830T04H12Y) PILOT EQUIPMENT HYDRAULIC SYSTEM 1 (APPLY TO 830T04 TY PE)

FF5 #H = £ 5 % i %
No. Quantity Code Description Remark

29 1 850D-8500002 Bk Square joint

30 1 830H-8500001 ke Bracket

31 2 M6x80 GB/T5782 INF SRR Bolt

32 2 10 GB/T97.1 S Washer

33 2 10 GB/T93 G e Spring washer

34 2 M10x35 GB/T5783 AN LR Bolt

35 1 6.5x1.5 NBR-90 OFERR I L+ Pl O sedl ring

36 1 830B-8504002 %] 65 Valve core

37 1 830B-8504004 T 4 Spring

38 1 830B-8504003 Bk Bolt joint

39 1 830D-8525100 24 IR IR0 B % Safety valve core assembly

40 1 828-8506001 I 4 Valve body

41 1 10 BS/A10.7%x16%x1.5 SO YA 1 Combinatory washer

42 1 820-0500004 2 g Plug




85.1.1 S S B 2 48 1 (3 FH830TO4L &) PILOT EQUIPMENT HYDRAULIC SYSTEM 1 (APPLY TO 830T04 TYPE)




85.2.1 o SR RS 2 (& F830T04H 1Y) PILOT EQUIPMENT HYDRAULIC SYSTEM 2 (APPLY TO 830T04 TYPE)

F5 | & = K5 4 # & E
No. Quantity Code Description Remark
1 2 M6x25 GB/T70.1 7S AR EIAT SR T Bolt
2 2 6 GB/T93 RN Spring washer
3 2 6 GB/T97.1 SN Washer
4 1 T0301-12000 PR S T 1 Dozer pilot valve
5 7 14 BYA14.7x21x1.51S0 e Rl Combinatory washer
6 7 820-8500004 JEES S Bolt joint
7 2 830D-8523000A JREE e Hose assembly
8 1 830D-8519000A R Hose assembly
9 4 850-8502000 ik Teejoint
10 3 830D-8521000A =959 Hose assembly
11 2 T0309-03000 FEL I 1 Solenoid valve ARGO (¥,/E12V)
12 8 5GB/T93 s Spring washer
13 8 M5x50 GB/T 70.1 7S ARIEIAT S T Bolt
15 1 828-0520001 5773 Bracket
16 3 10 GB/T97.1 Pk Washer
17 3 10 GB/T93 PR Spring washer
18 3 M10x25 GB/T5783 VAViDN i Bolt
19 6 8 GB/T97.1 S Washer
20 6 8 GB/T93 TR R Spring washer
21 6 M8x20 GB/T5783 VAVi DN i Bolt
22 1 820-8500006 H AL Square joint
23 1 820-0500001 ik Teejoint
24 1 830D-8522000A i SRk Hose assembly
25 1 10.8x2.4 NBR-90 1SO O ) Pl O-Ring
26 1 855-7500002 JERLSS Bolt joint
27 1 18 BS/A18.7x27x2 1SO YA A Combinatory washer




1 T S
8; 759 J\ Q N
>R IL I)
T
)-[4 H
IL
RA ID I
Y
YP
)

@



85.2.1 5T TSI R4 2 (ki H830T04H 1Y) PILOT EQUIPMENT HYDRAULIC SYSTEM 2 (APPLY TO 830T04 TYPE)

F5 | & = K 5 EA #R & E
No. Quantity Code Description Remark
28 1 820-0500003 Bk Boalt joint

29 1 830D-8509000A W MUk, Hose assembly

30 1 T0307-01000 365 Valve

31 1 828-0520002 AR iR Sl 48




1 T S
8; 759 J\ Q N
>R IL I)
T
)-[4 H
IL
RA ID I
Y
YP
)

@



85.3.1 4t SIS 2 45 3 (36 T1830T04H %) PILOT EQUIPMENT HYDRAULIC SYSTEM 3 (APPLY TO 830T04 TY PE)

5 H = (A= 4 R ®/
No. Quantity Code Description Remark
1 4 M6x25 GB/T70.1 PN A AT S M T Bolt

2 4 6 GB/T93 R Spring washer

3 4 6 GB/T97.1 S Washer

4 1 T0301-01000 oy ] Pilot valve-LH JRCVJ07C-LH
5 6 10.8x2.4 NBR-90 ISO OTEAR IR % L} el O-seal ring

6 4 860A-8500003 Bk Bolt joint

7 2 855-7500002 JERSS Bolt joint

8 1 828-8505000 TR KR, Hose assembly

9 1 830D-8518000 IR KRR, Hose assembly

10 1 830D-8517000 JREAE K Hose assembly

11 1 830D-8501000 JRehe il Hose assembly

12 1 830D-8512000 JRE A R Hose assembly

13 1 830D-8511000 JREAE Rk Hose assembly

14 1 850-8502000 =Bk Teejoint

15 1 820-8500004 IERSS Bolt joint

16 4 14 BS/A14.7x21x1.5 SO 2H B B Combinatory washer

17 1 830D-8523000A JREAe ik Hose assembly

18 1 850-8505000 —iEsk Teejoint

19 1 830D-8503000A JREA ik Hose assembly

20 2 820-8500003 Hik Bolt joint

21 2 830E-8502000 CINGESS Adjustablejoint

22 1 830D-8500002 REE Rubber pipe sleeve




85.3.1 S il I & 48 3 (& FH830T04HL %)) PILOT EQUIPMENT HYDRAULIC SYSTEM 3 (APPLY TO 830T04 TYPE)

ol
5HADO, Thik
§4MRad, ik
$h¥eaP
§4MRa6, Hhek
$4BRDO, 1t

TLFL f(:) p
i)

\ O nPhizg

22




85.4.1 4& S I 2 45 4 (35 T1830T04H1 %) PILOT EQUIPMENT HYDRAULIC SYSTEM 4 (APPLY TO 830T04 TY PE)

5 H = 5 % PR ®/
No. Quantity Code Description Remark
1 4 M6x25 GB/T70.1 N A AT S B85 T Bolt
2 4 6 GB/T93 S PR Spring washer
3 4 6 GB/T97.1 S 4] Washer
4 1 T0301-02000 A5 5 1 Pilot valve-RH JRCVJ-07C-RH
5 6 10.8x2.4 NBR-90 OFEM IR % T 1] O-sedl ring
6 4 860A-8500003 Bk Bolt joint
7 2 855-7500002 HHsk Bolt joint
10 1 830D-8500002 g E Rubber pipe jacket
9 1 830D-8519000A =959 Hose assembly
10 4 14 BS/A14.7x21x1.5 1SO 0B B Combinatory washer
11 4 820-8500003 Bk Bolt joint
12 1 830D-8517000 Je A S Hose assembly
13 1 830D-8518000 JRE R R Hose assembly
14 1 830D-8505000A Jiing=95957 Hose assembly
15 1 830D-8514000 A Rk Hose assembly
16 1 830D-8513000 Jiing=95957 Hose assembly




85.4.1 S S # I K R 45 4 (& FH830T04HL %) PILOT EQUIPMENT HYDRAULIC SYSTEM 4 (APPLY TO 830T04 TYPE)

g ikinPb

EARD4. kb

§5Ra S, Al
§Tn=H

§5Ra 4 FiM

E4RAD S, 78 TH

o~ O wu

(@6

(C




85.5.1 4L T R4 5 (1 H830T04H 1Y) PILOT EQUIPMENT HYDRAULIC SYSTEM 5 (APPLY TO 830T04 TYPE)

FE | B ® = % #
No. Quantity Code Description Remark
1 820-8514000 DEHAR Oil filter
1 1 8208514002 83k Filter head
2 1 70X3.1 NBR-90 OJEAGIBE S L} Pl O-seal ring
3 1 820-8514200 EL Filter core
4 1 820-8514001 4k Tube body




85.5.1 o ik I R 465 (& FH830T04HL ) PILOT EQUIPMENT HYDRAULIC SYSTEM 5 (APPLY TO 830T04 TYPE)




95.1.1 T3S E WE A% 1 (3 HI830T04H1%) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 830T04 TY PE)

e | # & i 5 4 PR % IF
No. Quantity Code Description Remark

6 M8x1 JB/T7940. 1 TELIE A AR Grease cup
6 801-0400001 T T Grease cup cover
1 820-9502000 B L Bucket cylinder i 5]
1 830D-9551000 B WhikT Bucket cylinder ERYA

4 6 17. 8x2. 4 NBR-90 OTEAR B % 4 Pl O-seal ring

5 3 850-0500005 Bk Bolt joint

6 2 820-9503000 JREAE B Hose assembly

7 2 M8x30 GB/T5783 VAViiPA: Jin Bolt

8 10 8 GB/T93 S S Spring washer

9 2 820-9500003A & Clamp

10 2 820-9500004 Jie Rubber spacer

11 1 830D-9505000 FFET Arm cylinder 5[
1 830D-9552000 L Arm cylinder EA

12 1 820-9512000 BN SRR Steel pipe assembly

13 1 820-9513000 BN SR Steel pipe assembly

14 1 830D-9511000 FRE45 AR Hose assembly

15 2 830D-9514000 XA K Stedl pipe assembly

16 2 820-9500012 AR Lower clamping plate

17 2 820-9500011 =23 Clamp

18 2 820-9500009 AR Upper clamping plate

19 2 M8 40 GB/T5783 ANFk g Bolt

20 1 830D-9530000 BT R IR Vave

21 1 10 GB/T93 SR Spring washer

22 1 M10x30 GB/T5783 VA B Vi Bolt

23 1 820-9509100 il Protective plate

24 4 M8 GB/T6170 1RL7S FIREE Nut

25 14 8 GB/T97. 1 S Washer




95.1.1 T/E4 %W K 245 1 G FH830T04H1 %)) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 830T04 TYPE)




95.1.1 T'f

BE R RS 1 (35 FH830T04HLAY)

HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 830T04 TYPE)

e | # & i 5 4 i &
No. Quantity Code Description Remark

26 2 820-9509001 513K Pilot plate

27 4 M8x20 GB/T5783 VAViiP: Tid Bolt

28 1 820-9509200 LR Boom cylinder i 5]

1 830D-9553000 AT Boom cylinder R
29 2 830D-9558000 B[ AR 9 R Vave
30 1 830D-9516000 JRE A S R, Hose assembly




95.1.1 T/E4 %W K 245 1 G FH830T04H1 %)) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 830T04 TYPE)




06.1.1 FEHH AL (i HI830THL ) CONTROL FRAMEWORK(APPLY TO 830T TYPE)

R 5 ok &
No. Quantity Code Description Remark
1 14 M6 20 GB/T70.1 W N A SRR ET Bolt 8.8-Zn.D
2 28 6 GB/T93 S P Spring washer ZnD
3 2 830P-0602001 46 Upper box
4 1 830P-0602003 AT Right panel
5 8 5 GB/T93 ST EE] Spring washer 7n.D
6 8 M5x10 GB/T818 T FRER S IRET Bolt 8.8-Zn.D
7 2 860-0600004 FRA Press plate
8 1 830P-0602100A H4E Right bracket
9 5 M8x25 GB/T5789 INFRVE A A Bolt 8.8-7n.D
10 2 830P-0602002 TFE Below box
11 1 830P-0611000 SPEBUERT The lock of the platform
12 1 830D-0600043A Bt Rubber wrap
13 1 830P-0604100 I Valve cover
14 41 M8x16 GB/T5789 INFE L TR Bolt 8.8-Zn.D
15 1 830P-0604005 JEELR Rear sponge
16 1 830P-0604003 YR AR Right sponge
17 1 830P-0604004 47 Upper sponge
18 1 830P-0604006 HIEE4R Front sponge
19 1 830P-0604001 [ Cover
20 1 830D—-0600022 SCHEIR Bracket
21 1 830D-0600038 g3 Rubber plug
22 5 M8 GB/T6170 IEityay il SN Nut 8-Zn.D
23 1 830D-0600037 B &I Dust wrap 111
24 1 830P-0604002 LT Handle of dozer valve
25 2 810S-0604600 Tk Handle ball
26 1 830P-0601000A HEZRZH A Frame assembly
27 4 Mi4 30 GB/T70.1 NIRRT Sk g T Bolt 8.8-7Zn.D
28 4 14 GB/T97. 1 S Washer 7n.D




06.1.1 A HLHI(GE FI830T04HL %)) CONTROL FRAMEWORK(APPLY TO 830T04 TYPE)




06.1.1 # LA (i 11830THL ) CONTROL FRAMEWORK(APPLY TO 830T TYPE)

Py |8 & (A7 4 PR & v
No. Quantity Code Description Remark
29 8 M10X20 GB/T5783 VaVi BN Yis Bolt 8. 8-7n.
30 8 10 GB/T93 b el Spring washer 7n.D
31 8 10 GB/T97. 1 P2 ] Washer Zn.D
32 4 830P-0600001 Iy Shock absorber
33 4 M8X16 GB/T5783 INFA KA Bolt 8. 8-7n.
34 4 8 GB/T97. 1 FERJE Washer Zn.D
35 1 830D—-0600026 JER Seat
36 1 830P-0605100A LR SR Supporting plate of seat
37 1 858-0606000 P A R Right bracket
38 1 858-0609000 PR 2 R Left bracket
39 3 M8X30 GB/T70. 1 PN AR EIAT SLIRET Bolt 8. 8-7n.
40 6 8 GB/T93 PR Spring washer Zn.D
41 1 830P-0605200 | Cover
42 2 M8 35 GB/T5789 INFE A TR Bolt 8. 8-7n.
43 1 830P-0605001A FAR Baffle
44 1 830P-0605300A TS Front supporting
45 1 818B-0608000 BRET Cap of bolt
46 1 830P-0603004 JE IR Left panel
47 1 830P-0603300 JG S Rear supporting
48 1 830D-0615000 LA TR Handspike of safety valve
49 4 M6x12 GB/T5789 INFRE A TR Bolt 8. 8-7n.
50 2 830P-0603200 Ity Axes
51 2 850-0600002 (55 Washer
52 1 830P-0603100A Vs s Left bracket
53 1 810A-1503000 A Gas spring
54 1 830P-0603001A EVA R Draught pole
55 7 830P-0606001 R Press plate
56 16 6 GB/T97. 1 PR Washer 7n.D




06.1.1 A HLHI(GE FI830T04HL %)) CONTROL FRAMEWORK(APPLY TO 830T04 TYPE)




06.1.1 #H WA (& T1830THL ) CONTROL FRAMEWORK(APPLY TO 830T TYPE)

ey | B & (A 4 i % IE
No. Quantity Code Description Remark

57 14 M6X16 GB/T5783 VAV b Yen Bolt 8.8-7n.D

58 1 830P-0607001A b 4 Sponge

59 1 830P-0607100A J R Rear motherboard

60 1 830D-0600015 AR Cover

61 1 830P-0608100 HHEAR Middle motherboard

62 1 830P-0608001A i 4 Sponge

63 2 6X16 GB/T 882 A% Pin 7n.D

64 1 830P-0609100 s s AR Cover plate

65 2 2X12 GB/T 91 TFI14Y Cotter pin 7n.D

66 1 830H-0613000 e AR Left Motherboard

67 1 830D-0611100 FEAR Footplate

68 1 830D-0611002 B Screw

69 1 860E-0613001 AN Rubber footplate

70 1 830P-0600002B HBR A Rubber floorboard

71 1 830P-0606100A HI AR Front motherboard

72 1 830P-0606002A M 4 Sponge

73 1 835-0614000A JEIEA AR 20 A Footplate

74 2 830D-0600016 PTG Controling cover plate

75 1 830P-0602004 AR Sponge




06.1.1 A HLHI(GE FI830T04HL %)) CONTROL FRAMEWORK(APPLY TO 830T04 TYPE)




06.2.1 17 E (G FT1830T04H 1Y) HOOF FRAMEWORK (APPLY TO 830T04 TYPE)

e B ®# £ 5 # i % IF
No. Quantity Code Description Remark

1 2 830D-0620006 BRIV Connecting fork 1V

2 6 M8 GB/T6170 1R g Nut 8-Zn.D

3 2 830D-0620011 T Screw

4 2 830D-0620009 LEES Bushing

5 6 6X24 GB/T882 B Hh Pin 7n.D

6 2 830D-0620003 HEREYIT Connecting fork I

7 8 6 GB/T97. 1 SR Washer 7n.D

8 6 2X12 GB/T91 TT 4 Cotter pin 7n. D

9 2 12 GB/T97. 1 SR Washer 7n.D

10 2 12 GB/T93 T Spring washer 7n.D

11 2 M12X25 GB/T5783 N SKIEAS Bolt 8.8-7n.D
12 11 M8 16 GB/T5783 VAVi DS Bolt 8.8-7n.D
13 11 8 GB/T93 iRl Spring washer 7n.D

14 11 8 GB/T97. 1 P Washer 7n.D

15 1 830D-0631000 Je ] e Left stationary shaft

16 1 830D-0622000 FeER i SRk Left deeve assembly

17 1 830D-0626000 SR Supporting plank

18 2 830D-0620002 TR Connecting fork |

19 2 830D-0620004 EREXTT Connecting fork 111

20 1 830D-0614000 A7 2 Stepped stationary shaft

21 4 M6 GB/T6170 12N FRRRE Nut 8-7n. D
22 4 M6X25 GB/T5783 VAViPS. Bolt 8.8-7n.D
23 2 830D-0620016 Rk Clip plank

24 1 830D-0652000 e Left footplate

25 2 830D-0620015 JRS AR Rubber footplate

26 1 830D-0623000 Vawr 50559 Left travelling control assembly

27 2 810-0620000A Tk Handle ball

28 2 M12 GB/T6172 NI TR R Nut 8-7n.D




(APPLY TO 830T04 TYPE)

NG FI830T04HLAY) HOOF FRAMEWORK

1

£

06.2.1 113E




06.2.1 47 = E40 (G& FHI830T044/1. 1) HOOF FRAMEWORK(APPLY TO 830T04 TY PE)

P | #t & (A=) 4 PR % I
No. Quantity Code Description Remark

29 1 830D-0624000 AR Right travelling control assembly

30 1 830D-0651000 A AR Right footplate

31 2 818B-0620004 B Dust deeve

32 1 830D—-0621000 A Supporting plank

33 1 830D-0625000 AR, Right leeve assembly

34 1 830D-0631000 A ] e 2l Right stationary shaft

35 1 830D-0628000 I AR Valve frame plank




(APPLY TO 830T04 TYPE)

NG FI830T04HLAY) HOOF FRAMEWORK

1

£

06.2.1 113E




07.1.1 255 = 20 4F 1 (3&E H1830T0441%!) CAB SUBASSEMBLY 1 (APPLY TO 830T04 TYPE)

R = i o
No. Quantity Code Description Remark
1 830T-2811000 e Cab
1 1 830T-0701000 2 e 4K Main body of cab
2 1 853D-0700006 o IS Rear window glass
3 1 830D-0713000 P& Fire extinguisher
4 2 5GB/T97.1 SR Washer Zn.D
5 2 ST4.8x22 GB/T845 - S [ BT Bolt 8.8-Zn.D
6 2.2m [830D-0700038 4k Rubber seal strip
7 1 853D-0700009 AT PR3 Transom window glass
8 1 830D-0700028A A28 B 4% Rubber seal strip
9 1 853D-0700027 Ak Right plug
10 4 ST4.2x13 GB/T845 TRk HBURET Bolt 8.8-Zn.D
11 1 853D-0700028 el Left plug
12 0.87m |801-0700016 BRI Rubber seal strip
13 1 853D-0700002 EIRNGE e Front-lower window glass
14 1.07m |830D-0700044 NG 20U TS Rubber seal strip
15 4 M16x55 GB/T5783 ANA LR K Bolt 10.9-i% 70 %
16 4 16 GB/T93 1 I Spring washer S
17 4 16 GB/T96 N Washer ER%
18 1 830H-0700012 WA A Lifesaving hammer
19 1 853D-0700001 e S I 3 45 L eft-rear window glass
20 2 M6x12 GB/T5789 INFH L s Bolt 8.8-Zn.D
21 1 830H-0711000 T T2 R Fixing plate




)

07.1.1 25532 2078 1 (& FH830T044L %) CAB SUBASSEMBLY 1 (APPLY TO 830T04 TYPE




07.2.1 25y 414 2 (& F830T044( %)) CAB SUBASSEMBLY 2 (APPLY TO 830T04 TY PE)

P #H = i = % i ®
No. Quantity Code Description Remark
1 853D-0703000 LA Cab door

1 1 830H-0703001 MBS TS Rubber seal strip

2 1 853D-0703100 [T EAE Main body-Door

3 2m 830H-0703008 4% Rubber seal strip

4 1 853D-0703002 R Glass of door

5 1 853D-0703007 ) Glass of door

6 1 860-0702009 B Locking knob

7 2 860-0702011A HES Bush

8 2 8 GB/T97.1 S| Washer Zn.D

9 2 8 GB/T93 i1 S T B Spring washer Zn.D
10 2 M8 GB/T6170 RIS AR B Nut 8.8-Zn.D
11 1 860-0702003 WE Door lock

12 3 M6x10 GB/T818 TR S RAT Bolt 8.8-Zn.D
13 4 M6X 25 GB/T5789 INHE L S Bolt 8.8-Zn.D
14 4 830H-0703011 [iE2 Rubber plug

15 6 M5x10 GB/T819.1 TSR RET Bolt 8.8-Zn.D
16 1 810S-0700015 AT T Bumper |

17 1 853D-0703012 T T Inside armrest

18 2 M8x16 GB/T5789 ANFE L SR Bolt 8.8-Zn.D
19 1 855-0702005 W T Inside knob

20 2 M5x16 GB/T70.1 ravilZESS A Bolt 8.8-Zn.D
21 1 830D-0700015A BRI Push shaft I

22 1 830H-0700004 Bk Push shaft

23 1 810S-0700016 BEA7 1T Bumper

24 3 M5x8 GB/T819.6 TR RET Bolt 8.8-Zn.D




gz 2044 2 (G& F830T04HLAY) CAB SUBASSEMBLY 2 (APPLY TO 830T04 TYPE)

07.2.172

H

20 19

21

77
¥




07.3.1 =4 F 3 (3 F830T04H 1Y) CAB SUBASSEMBLY 3 (APPLY TO 830T04 TYPE)

Fe | # &= (A=) 4 i % ¥E
No. Quantity Code Description Remark
1 853D-0708000A Wesh a4t Moving window subassembly

1 1 853D-0708002 R ol e B 11 Moving window glasslI

2 1 853D-0708001 ol i e 1 Moving window glass |

3 2 830H-0708100 B Locking knob assembly

4 4 M5X10 GB/T 65 FHE A RE T Screw 8.8-7n.D

5 1 8200706003 PRty Rubber sedl strip

6 1 853D-0708003 Ay MIE Aluminium-alloy frame




07.3.1 25305 21 {1 3 (3& FH830T04HL %) CAB SUBASSEMBLY 3 (APPLY TO 830T04 TYPE)




07.4.1 5 53= 204+ 4 (3E 11830T044H1%Y) CAB SUBASSEMBLY 4 (APPLY TO 830T04 TYPE)

w8 R R % P el
No. Quantity Code Description Remark
1 10 M8X16 GB/T5789 INFVE A TR Bolt 8.8-Zn.D
2 1 830H-0702050 FPRF Bracket-RH
3 1 830H-0705000 FHEAT Right sinister
4 2 8 GB/T96 K Bigger washer
5 2 M8X12 GB/T5789 INFRVE L T A Bolt 8.8-7n.D
6 1 830H-0702010 Vit R Bracket-LH
7 1 830H-0704000 JEFERT Lift sinister
8 2 830H-0700011 Bl o Pneumatic spring
9 2 830H-0700013 A K L Y Pin
10 4 M8 GB/T6170 LB/ R RE Nut 8-7n.D
11 2 830H-0702003 LT Block
12 1 830H-0702040 VENEL SR Block bracket-RH
13 1 830H-0702030 VR LSRN Block bracket-LH
14 1 853D-0702100 BT A Overturn window frame
15 1 830D-0700042 AT Right handrail lock
16 6 M6X12 GB/T2671. 1 7N FIBET Bolt 8.8-7n.D
17 1 830D-0700043 LEPRT4 Left handrail lock
18 1 830H-0702020 o 6 FELATL A AR Fixing plate
19 1 830H-0702002 FHBL Cover
20 2 6 GB/T93 A Spring washer
21 1 853D-0702001 Tl e 3 Glass
22 1 830H-0702004 BN IRS Rubber cushion




APPLY TO 830T04 TYPE)

(

07.4.1 2325 204 4 (& FI830T04HL %) CAB SUBASSEMBLY 4

R
7




07.5.1 251 = 41 £ 5 (& Fi830T04H( %)) CAB SUBASSEMBLY 5 (APPLY TO 830T04 TY PE)

FFg & £ 5 % PR % 1
No. Quantity Code Description Remark

1 1 830H-0700019 A MR b Adiabatic plate-RH

2 1 830H-0706002 A0 P AR Inside plague-RH

3 1 830H-0706020 AR TR Appearance cover

4 1 830H-0706001 LA A 1 AR Cover

5 42 5GB/T97.1 S Washer 140HV-Zn.D

6 42 ST4.8x22 GB/T845 RS [ BURET Bolt 8.8-Zn.D

7 1 830H-0706003 ST Cover

8 1 830H-0706030 WE L 2 A Radiogram bracket

9 1 830H-0706008 THAY Inside plaque-UP

10 6 830H-0706006 A Place with a draught

11 1 830H-0706005 2314 AR Air-condition cover

12 1 830H-0706004 K& 1 B Examine and repair cover

13 1 853D-0710000 Jo B LA Back cover

14 4 M6x12 GB/T5789 N AV 2L T B AR Bolt 8.8-Zn.D

15 1 830H-0706007 5 AR Back window plague

16 1 830H-0706013 L4350 Aluminium alloy plaque

17 1 853D-0706009 A P R Inside plaque-LH

18 1 830H-0706011 LR Cover board

19 1 830H-0706012 IR Door handle

20 1 830H-0700017 A B AR Adiabatic plate-LH

21 4 M6x8 GB/T819.1 AR RET Bolt 8.8-Zn.D

22 1 853D-0705000 S UEM Aiir inlet screen

23 1 830H-0700015 (CE Adiabatic plate

24 2 830D-0700005A AR T Clamp board [

25 8 M8x20 GB/T5789 ISR L TR AR Bolt 8.8-Zn.D

26 1 830H-0700018 Jo ] Bk Adiabatic plate

27 2 830H-0700014 He Clamp plate

28 1 830D-0705000A ke B2 i Adiabatic board




07.5.1 2325 204 5 (i& FI830T044L %) CAB SUBASSEMBLY 5 (APPLY TO 830T04 TYPE)




07.5.1 251 = 41 £ 5 (& Fi830T04H( %)) CAB SUBASSEMBLY 5 (APPLY TO 830T04 TY PE)

FFg & £ 5 % PR % 1
No. Quantity Code Description Remark
29 1 830D-0705100B R A Cover board groupware
30 1 830D-0705001A (EE Adiabatic board
31 2 830D-0705002A i Clamp board
32 2 830D-0705003 FHA&IIT Clamp board IIT
33 4 6 GB/T96 K Bigger washer 140HV-Zn.D
34 4 6 GB/T93 1S B Spring washer Zn.D
35 4 M6x25 GB/T5783 VAV B i Bolt 8.8-Zn.D




07.5.1 2325 204 5 (i& FI830T044L %) CAB SUBASSEMBLY 5 (APPLY TO 830T04 TYPE)




07.6.1 3= 41 1F 6 (3& T1830T04H %) CAB SUBASSEMBLY 6 (APPLY TO 830T04 TYPE)

e | #t & £ 9 % Bk £
No. Quantity Code Description Remark

1 12 M6X12 GB/T5789 IR LR R Bolt 8.8-7n.D

2 1 853D-0707000A 2o P AR A A Halftone assembly-LH

3 1 8010704000 R R Rubber pedestal

4 1 M10 GB/T 6170 LRSS R EE Nut 8-Zn.D

5 1 830D-0709000A Fu EEA A A Right cover assembly

6 2 820-0703000 W e Rubber pedestal

7 2 M12 GB/T 6170 IREVAVEL SN Nut 8-Zn.D

8 4 860-0705002 o Washer

9 4 M16X20 GB/T5789 INFEUE LR R Bolt 8.8-7n.D

10 4 M16 GB/T825 MIRET Eye bolt 8.8-7n.D

11 2 830E-0700014 fi] 7 T Fixing Pole

12 2 830E-0700012 BB R Blocking nut

13 1 830E-0700013 S AT S Right bracket

14 2 830E-0700003 Ja R Rearview mirror

15 1 830E-0700011 JE RS A SR Left bracket

16 1 830H-0700007 WEET Armrest

17 2 M8X35 GB/T5789 INFEE LR R Bolt 8.8-7n.D




07.6.1 230z 2014 6 (G FH830T04HL %) CAB SUBASSEMBLY 6 (APPLY TO 830T04 TYPE)

13




07.7.1 =2 4| fF 7 (3 F830T044 %) CAB SUBASSEMBLY 7 (APPLY TO 830T04 TYPE)

e % & R 5 s L
No. Quantity Code Description Remark

1 2 M6 GB/T6170 1RGSR UERE Nut 8-7n.D

2 2 6 GB/T93 T Spring washer 140HV-Zn. D

3 5 6 GB/T97. 1 Sk Washer 140HV-Zn. D

4 1 860-0710000 WEnZ Door stesk lock

5 1 853D-0700005A I IR S 4 Door stesk lock frame

6 2 M6X35 GB/T5789 INFEE SRR Bolt 8.8-7n.D

7 3 M10X20 GB/T5789 VAY; 7T Vi Bolt 8.8-Zn.D

8 2 860-1209008 T 2 Fleible axes pin

9 1 830D-0700015A vzl Draw pole II

10 3 1. 6X12 GB/T91 TF 14 Cotter pin Zn.D

11 1 830H-0700004 PrFE Draw pole

12 1 6X12 GB/T882 B Pin shaft ZnD

13 1 830H-0700003 FHi Handl ebar

14 1 8 GB/T96 R Bigger washer 140HV-Zn. D

15 1 M8X12 GB/T5789 AL TR Bolt 8.8-Zn.D




b 4R 7 (1 FH830T044L %)) CAB SUBASSEMBLY 7 (APPLY TO 830T04 TYPE)

7

07.7.1




08.1.1 =5 R4 (i H1830T04H1%Y) AIR-CONDITION SYSTEM(APLLY TO 830T04 TYPE)

el a = R = Z T % i
No. Quantity Code Description Remark

1 4 M5x16 GB/T5783 7N Sk B AR Bolt 8.8-Zn.D
2 4 5GB/T 97.1 S pE| Washer

3 4 5GB/T 93 LS Spring washer

4 1 860G-0800002 B 7K 1R ‘22 ZE A Bracket

5 1 850-0800001 WK 1 Warm water pipe [

6 6 d24 Q672 UM 22 5 Fh il Hoop Zn.D

7 1 860G-0801200 K A H v 2H A Flux control hot water

8 2 830H-0820005 % K Water pipe

9 2 850-0800004 s Joint

10 1 830H-0820200 FE4E M1 % Compressor assembly

11 2 M8x35 GB/T5789 N AV 2R Bolt 8.8-Zn.D
12 1 830T-0820004 W 3R R Inspiration pipe assembly

13 1 830H-0820002 HEA S SOk V ent-pipe assembly

14 1 850-0801002 =T Pipe clamp

15 5 M6x30 GB/T5783 7N Sk 2 AR Bolt 8.8-Zn.D
16 9 6 GB/T 97.1 ST Washer

17 9 6 GB/T 93 L R Spring washer

18 6 M8x20 GB/T5783 AV Py Y Bolt 8.8-Zn.D
19 6 8 GB/T93 LS TR Spring washer Zn.D
20 6 8 GB/T96 K HJE Bigger washer Zn.D
21 1 830H-0802000 SR A Bracket
22 1 830D-0801600 T A% Desiccator assembly
23 1 850-0801300 T O RO Desiccator exit pipe
24 1 830H-0820003 kA H A SRR Desiccator exit pipe
25 5 830D-0801001 e Seal ring
26 1 830D-0801006 T % 4 P Seal ring
27 1 830H-0820500 21 R 2 TR Air-condition cable
28 4 M6x20 GB/T5783 7N Sk g AR Bolt 8.8-Zn.D




08.1.1 25 i R 4t (1& FI830T044L %)) AIR-CONDITION SYSTEM (APLLY TO 830T04 TYPE)

A
—a




08.1.1 =% &4t (3 1 830T04HL %) AIR-CONDITION SYSTEM(APLLY TO 830T04 TYPE)

F 5 H i R 151 4 b % s

No. Quantity Code Description Remark
29 1 830H-0820400 2% M anipul ator

30 1 830H-0820600 HEK & 2H A4 Drainpipe subassembly

31 1 830H-0820300 R B Air-condition box assembly

32 1 830D-0801003 A G Right air pipe

33 1 830D-0801005 I R Left air pipe

34 8 d60 JB/T8870 I i Hoop Zn.D

35 1 830H-0820001 Vs NI B Condenser intake pipe

36 1 830H-0820100 e RS SR Condenser assembly




08.1.1 25 i R 4t (1& F830T044L %)) AIR-CONDITION SYSTEM (APLLY TO 830T04 TYPE)

A
—a




09.1.1 5 HEZH 14 (3% JT1830T04H1%) COVER FRAME MODULE (APPLY TO 830T04 TY PE)

A=) & i 5 4 i %/ IE
No. Quantity Code Description Remark
1 1 858-0901005 = 3 Lock
2 1 830P-0904000A G Front cover
3 1 853D-0900004 T Handle
4 1 830P-09040001A A 2 AR A Front cover body
5 2 M8 GB/T6170 1B F WE R Nut 8-Zn.D
6 1 830P-0900001A S Air spring
7 2 M6x16 GB/T5783 VAV DR Bolt 8.8-Zn.D
8 2 6 GB/T 93 i S SR Spring washer Zn.D
9 13 6 GB/T 97.1 P Washer Zn.D
10 1 830P-0900002A 7 Support
11 7 M8x20 GB/T5789 N L TR A Bolt 8.8-Zn.D
12 1 830P-0903001A A d AR A Right cover
13 1 830P-0906000A g Lock buckle
14 21 8GB/T 97.1 S | Washer Zn.D
15 21 8 GB/T 93 A Spring washer Zn.D
16 17 M8x20 GB/T5783 AN SRR Bolt 8.8-Zn.D
17 2 810-1500003 AT Bolt cap
18 2 853D-0900005 LY Curve plate
19 2 818B-0608000 WRAET Bolt cap
20 1 830P-0900005B EET Baffle
21 1 830P-0901000B A Cover frame
22 8 10 GB/T 97.1 S EJE| Washer Zn.D
23 8 10 GB/T 93 7.2 4 Spring washer Zn.D
24 8 M10x25 GB/T5783 VaViby: {i Bolt 8.8-Zn.D
25 1 830P-0905000B B Gemel
26 2 M8x20 GB/T 70.1 PN B R Sk AT Bolt 8.8-Zn.D
27 1 830P-0903100A 76 Do ZEL Screen assembly
28 12 ST3.5x13 GB/T845 |- S [ TR T Bolt 8.8-Zn.D




09.1.1 B HEZH /(& FI1830T044 %)) COVER FRAME MODULE (APPLY TO 830T04 TYPE)




09.1.1 5 HEZH 14 (3% JT1830T04H1%) COVER FRAME MODULE (APPLY TO 830T04 TY PE)

Frs B o= R 5 # R %/ IE
No. Quantity Code Description Remark
29 12 4 GB/T96 KIE Big washer Zn.D

30 11 M6x12 GB/T5783 7N f S A Bolt 8.8-Zn.D

31 1 830P-0903200A VE RN 2H 1 Screen assembly

32 1 830P-0900003B = ¢ Rear support

33 1 830T-0902000 o S am Rear bracket

34 1 830P-0908000B e TR0 At Cross girder

35 1 830P-0900004B SR Front support

36 1 830T-0903000 B 748 Front bracket

37 1 830P-0907000B A Bracket

38 2 M8x16 GB/T5783 N S A Bolt 8.8-Zn.D




09.1.1 B HEZH /(& FI830T04HL %)) COVER FRAME MODULE (APPLY TO 830T04 TYPE)




10.1.1 & 5hHL = (3& F830T04H1 %) ENGINE HOOD (APPLY TO 830T04 TY PE)

I % & R = % K L
No. Quantity Code Description Remark

1 1 830P-1001001A Ak Engine hood body

2 4.5m  [830P-1001002A BESNiOE S Airproof rubber

3 12 M8X25 GB/T 5783 NSk R b Bolt 8.8-Zn.D

4 12 8 GB/T93 5L 20 ] Spring washer Zn.D

5 16 8 GB/T 97.1 S4B Washer Zn.D

6 2 830P-1003000A Y Support

7 2 830P-1000001A s Air spring

8 4 2.5X16 GB/T 91 FF 4 Cotter pin 7n.D

9 2 830P-1002000B g3 Gemel

10 1 830P-1001004A USSR Anechoic sponge

11 10 830D-1010001 IRRET Plastic tack

12 1 830P-1001300A i L ug ML Top sieve-RH

13 1 830P-1001500A A7 R UE M A Lower sieve-RH

14 32 4 GB/T96 KA Washer Zn.D

15 32 ST3.5 13 GB/T845 TR Sk B SR T Bolt 8.8-Zn.D

16 16 M8X16 GB/T5789 7N SR A TR AR Bolt 8.8-Zn.D

17 1 830P-1001200A /b ug M2 Top sieve-LH

18 1 830P-1001400A Je B M A Lower sieve-LH

19 1 830P-101100A W 4204 Sheet plate assembly




10.1.1 & ghHLE GE H830T04HL %) ENGINE HOOD (APPLY TO 830T04 TYPE)




10.2.1 REMMLIEHBEE GE M T-830T04 HLA!) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 830T04 TY PE)

A=) & i 5 4 PR %
No. Quantity Code Description Remark
1 1 M12 GB/T6170 1T H g Bk Nut 8-Zn.D
2 1 830D-1014200 B e Lock pin pedestal
3 5 10 GB/T97.1 SEHJE] Washer Zn.D
4 5 10 GB/T93 A £ Spring washer Zn.D
5 5 M10x20 GB/T5783 Vav: DR Bolt 8.8-Zn.D
6 1 830D-1014003 B R Nut
7 1 830D-1014004 i Spring
8 1 830D-1014005 A R Spring pedestal
9 1 830D-1014002 ke Lockpin
10 1 830D-1014001 fr Tension spring
11 1 830D-1014103 4% Shaft pin
12 1 830D-1014104 F R Right check plate
13 1 830D-1014101 Wl [ < Y Immobile pin
14 1 M5 GB/T6170 1S g EE Nut 8-Zn.D
15 1 M5x16 GB/T5783 VAvi BN 1 Bolt 8.8-Zn.D
16 1 830D-1014105 R L eft check plate
17 2 M10x1 GB/T 6172.1 Yavi b1 Nut 8-7n.D
18 2 830D-1014102 g Rotational pin
19 1 830D-1014110 JAlE Pedestal
20 1 830D-1015200 s A Soft-pipe subassembly
21 5 8 GB/T97.1 S Washer Zn.D
22 5 8 GB/T93 i e E ] Spring washer Zn.D
23 2 M8 GB/T6170 1AL f R RE Nut 8-zn.D
24 1 830D-1015003 THH Handle
25 1 801-1206200 Tk Handle ball
26 1 830D-1015001A I Torsion spring
27 1 830P-1004100 LEEER e Turntable pedestal
28 1 9 GB/T894.1 Tl e i Y Closing ring




10.2.1 LShPLE % E (& HT830T04 HLA! ) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 830T04 TYPE)




10.2.1 KENHL B SEE

(& H7-830T04 #17) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 830T04 TYPE)

A=) B o= R 5 % PR %
No. Quantity Code Description Remark
29 1 830D-1015002 KA Turntable
30 3 M8x16 GB/T5783 VAV E Ny Bolt 8.8-Zn.D
31 1 830P-1004000 FFA b Control lock equipment
32 1 830D-1051000 B LA L ockpin assembly
33 1 830D-1052000 By e 2 A L ock-pedestal assembly




10.2.1 LShPLE % E (& HT830T04 HLA! ) ENGINE HOOD LOCK EQUIPMENT (APPLY TO 830T04 TYPE)




11, 1.1 [AI%EHLR GEFH830T04HL) SLEWING SUPPORT (APPLY TO 830T04 TYPE)

e | B0 # A=) % i #% 7
No. Quantity Code Description Remark
40 830D-1100001A IZFEM12 65 Bolt M12x65
1 820-1120000 [EEEF W Slewing support n=5
2 12X40 GB/T119. 2 [ A48 Straight pin ATR




11.1.1 FIEE L GE FI830T044L %)) SLEWING SUPPORT (APPLY TO 830T04 TYPE)

3 i | \ﬁ
‘ D ‘Q.
2 (@) (@)
| Il O S
il [l

2 /Sl
’ / ﬂiﬂ >

]

Y

|



12.1.1 & #1 2 4t (3 11 830T 0441 ) COOLING SYSTEM (APPLY TO 830T04 TY PE)

P | B & A b4 R % i
No. Quantity Code Description Remark

1 4 M10X35 GB/T5783 VAViPAL: i Bolt

2 4 10 GB/T93 5L 3 F ] Spring washer

3 4 10 GB/T97. 1 S 2 Washer

4 2 839-1211009 i Rubber spacer

5 1 839-1211300 IKAH A 3 38 Radiator bracket-LH

6 14 M8X20 GB/T5783 7N A Sk IR Bolt

7 15 8 GB/T93 5L T ] Spring washer

8 15 8 GB/T97. 1 S 2 Washer

9 8 4X45 GB/T882 iy Pin shaft

10 1 830T-1201003 o b AR Separate plate-LH

11 4 d45 Q672 KUEN 22 2 0 Hoop

12 1 830L-1201005 TR Lower heat-insulation spacer

13 1 835-1201002 K Lower water pipe

14 1 830T-1221007 A B s Right heat-insulation spacer

15 8 830-1201013 T Washer

16 8 1.6X16 GB/T91 FF 1R Cotter pin

17 1 830T-1201100 S X E Fan guide

18 8 M6x16 GB/T5783 AV B Yis Bolt

19 8 6 GB/T93 L T ) Spring washer

20 10 6 GB/T97.1 S Washer

21 2 830H-1201013 R Airproof bar

22 1 828-1201100 1% Fender

23 1 830T-1201002 o AU Upper separate plate

24 1 830T-1221006 T B Fl L eft heat-insulation spacer

25 1 830T-1201001 K Upper water pipe

26 1 830T-1201006 B A Upper heat-insulation spacer

27 1 830T-1201004 A 8 AR Separate plate-RH

28 1 839-1211400 IKFEAT B Radiator bracket-RH

29 1 830T-1201200 IKEE Radiator




12.1.1 B H R G GE H830T04HLAY) COOLING SYSTEM (APPLY TO 830T04 TYPE)




12.1.1 ¥4 #1 2 4t (3 11830T 0441 ) COOLING SYSTEM (APPLY TO 830T04 TYPE)

N R 5 E & i
No. Quantity Code Description Remark
30 2 M6 GB/T6170 1N F R B Nut

31 1 860-1202600 Y Bracket

32 1 830-1201015 YA A Balancing container

33 1 830-1201014 Jing=g Hose

34 2 d20 JB/T8870 N i Hoop

35 1 M8 40 GB/T5783 AViiP Vi Bolt

36 1 M8 GB/T6170 Eithay il SN Nut




12.1.1 B H R G GE H830T04HLAY) COOLING SYSTEM (APPLY TO 830T04 TYPE)




12.2. 1 &5 (GEH830T044L7Y) AIRINLET SYSTEM (APPLY TO 830T04 TY PE)

e | Bt = i 5 £ R % ¥
No. Quantity Code Description Remark
1 1 835-1217002 o S Rear air-intake hose
2 1 830H-1202007 TR ik T-Hoop
3 2 830H-1202003 THI £ §ii T-Hoop
4 1 835-1217001B AR Rear air-intake hose
5 4 M8 25 GB/T5783 AV Bt Yia Bolt 8.8-Zn.D
6 4 8 GB/T93 058 4 ] Spring washer 7n. D
7 4 8 GB/T97. 1 P44 Washer Zn.D
8 1 830T-1202004 25t Bent plate
9 2 M8 GB/T6170 LIS FR gL Air filter hoop
5 1 801B-1213100 Gablie Air filter assembly
10 2 M8 20 GB/T5783 IR Sk Mg Bolt 8.8-Zn.D
11 1 830T-1202003 RSB Air filter bracket
12 2 M10 25 GB/T5783 NI Sk g Bolt 8.8-Zn.D
13 2 10 GB/T93 A Spring washer Zn.D
14 2 10 GB/T97. 1 P-4 Washer Zn.D




12.2.1 #5 Z 55 (& JH830TO4HL %) AIR INLET SYSTEM (APPLY TO 830T04 TYPE)




12.3.1 HFK R 45 (3 1830T04H L ) EXHAUST SYSTEM (APPLY TO 830T04 TYPE)

Fu | # R 5 & &
No. Quantity Code Description Remark
1 5 M8X25 GB/T5783 AYiiPa Yis Bolt 8.8-7Zn.D

2 9 8 GB/T93 il 8 4 ] Spring washer 7n.D

3 5 8 GB/T97. 1 P44 Washer Zn.D

4 2 835-1204400 A ] e i Cirque hoop 8.8-7n.D

5 2 M6X30 GB/T5783 NI Sk A Bolt 8.8-7n. D

6 2 6 GB/T93 5L 3 4 ] Spring washer 7n.D

7 2 6 GB/T97. 1 - Washer 7n.D

8 1 830T-1206100 e Muffler

9 2 835-1204200 JE i Cirque hoop

10 1 835-1204002 TH AR AL AR Muffler heat-insulation material

11 1 835-1214300 T P A SR Muffler support

12 2 M10X40 GB/T5783 IS Sk e Bolt 10. 93k 7 &
13 2 10 GB/T93 L 8 ] Spring washer 7n.D

14 2 10 GB/T97. 1 S4B Washer Zn.D

15 4 8 GB/T96 KA Washer Zn.D

16 4 M8 GB/T6170 LIS A UERE Nut 8-Zn.D

17 2 M12 25 GB/T5783 AV PN Bolt 10.9-ik ¥
18 2 12 GB/T93 5L 4 ] Spring washer 7n.D

19 2 12 GB/T97. 1 -] Washer 7n.D

20 2 835-1204003 T A1 R Muffler heat-insulation material




12.3.1 HE R 4 (18 FH830T04HL %) EXHAUST SYSTEM (APPLY TO 830T04 TYPE)




12.4.1 ) )14 R 45 (38 830T04HL %) POWER OUTPUT SYSTEM (APPLY TO 830T04 TY PE)

Frs o= (A=) % P %
No. Quantity Code Description Remark

1 6 M10x25 GB/T5783 VaviE N Y Bolt 8.8-Zn.D

2 12 10 GB/T93 A P Spring washer Zn.D

3 6 10 GB/T97.1 SR Washer Zn.D

4 1 835-1215001 KA TR Connecting disc

5 6 M10x1.25x30 GB/T5786 Vavi BN Y Bolt 8.8-Zn.D

6 1 835-1205100 eSS Connector




12.4.1 3 1% i R4 (GES30T04HLAY) POWER OUTPUT SYSTEM (APPLY TO 830T04 TYPE)




12.5.1 57 7K (3 FH1830T04H1 %) SUPPORT (APPLY TO 830T04 TYPE)

R o a0 W L
No. Quantity Code Description Remark
1 2 M12X 110 GB/T5782 N Sk e Bolt 10. 9-i&k e ¥
2 8 828-1206001 = s Shock absorber
3 1 830T-1204200A A G AR Rear support-RH
4 4 810K-1208003 H Washer
5 10 12GB/T 97.1 S Washer Zn.D
6 2 12 GB/T6182 R AN f B R R Nut 8-7Zn.D
7 4 14 GB/T 97.1 P JE Washer /n.D
8 4 14 GB/T 93 i S R ] Spring washer Zn.D
9 4 M14x1.5x35 GB/T5786 7N A S g ke Bolt 10. 9-iA v ¥
10 1 830T-1204100A IS5 Rear support-LH
11 1 M8x40 GB/T5783 VAV b N Y i Bolt 10.9-ik w %
12 4 8 GB/T93 200 585 4 Spring washer Zn.D
13 4 8 GB/T97.1 S P Washer Zn.D
14 1 M10x1.25x30 GB/T5786 Vay BN Bolt 10.9-1k 7 &
15 1 10 GB/T93 i1 Spring washer n.D
16 1 10 GB/T97.1 SE g Washer Zn. D
17 6 M12x1.25x35 GB/T5786 N Sk g Bolt 10.9-ik w %
18 6 12 GB/T93 FA S B Spring washer Zn.D
19 2 M12x100 GB/T5782 A Sk Bolt 10.9-i8 g%
20 1 M8x30 GB/T5783 Vavy B Bolt 10.9-iA e ¥
21 2 M8x25 GB/T5783 VA BN ¥ Bolt 10.9-i5 %
22 1 830T-1207001 kAT Tightening bolt
23 1 830T-1207002 & Strap
24 1 830T-1203200 AR SR Front support-RH
25 1 830T-1203100 e Wi S B Front support-LH




12.5.1 37K (id H830T044L %) SUPPORT (APPLY TO 830T04 TYPE)




12.6.1 Jhi T RN R 45 (35 1 830T 0441 7) THROTTLE CONTROL SYSTEM (APPLY TO 830T04 TY PE)

Fs o ® (A=) % LS #
No. Quantity Code Description Remark
1 1 835-1212001B IS4 Support
2 1 830T-1225100 IMEDASF Sy Flexible assembly
3 2 M6x16 GB/T5783 Vay. B Y Bolt 8.8-Zn.D
4 2 6 GB/T93 A A B Spring washer Zn.D
5 2 6 GB/T97.1 S Washer
6 1 M10x1 GB/T6173 N T ) Nut 8-zn.D
7 1 M6 GB/T889.1 TRAE S B B R L ocknut 8-Zn.D
8 1 801-1206005 JEHR Press plate
9 1 12 GB/T955 VT R 4R Spring washer KE
10 1 M5x16 GB/T5783 N F LS Bolt 8.8-Zn.D
11 4 M6x25 GB/T70.1 N A R ST Bolt 8.8-Zn.D
12 1 M6x25 GB/T5783 N S A Bolt 8.8-Zn.D
13 1 830-1206202 B Connecting plate
14 1 M8 GB/T6170 17N F i) Nut
15 1 830-1206203 St Idler pulley
16 1 830-1206101 TR Parking handle
17 1 801-1206200 Tk Handle head




12.6.1 3l 1) #2422 426 F830T044L %)) THROTTLE CONTROL SYSTEM (APPLY TO 830T04 TYPE)




12.7.1 #AM & 45 (35 1 830T04HL ) FUEL SYSTEM (APPLY TO 830T04 TY PE)

oo B R O 4 oo
No. Quantity Code Description Remark
1 6 M10X25 GB/T5783 NSk R Bolt 8.8-Zn.D

2 6 10 GB/T93 5ifL 57 Spring washer Zn.D

3 6 10 GB/T97. 1 -2 Washer Zn.D

4 6 d16 JB/T8870 Wk i Hoop

5 2 835-1211002 g Fuel pipe L=300

6 1 835-1211001 EIRik=g Qile-return pipe

7 1 830T-1208100 HIE S 4 Bracket

8 1 830H-1200003 EIRif=s Oile-return pipe

9 1 8 GB/T97. 1 -4 Washer Zn.D

10 1 8 GB/T93 L ER Spring washer Zn.D

11 1 M8 65 GB/T5782 VaYiiby. 1ea Bolt 8.8-Zn.D

12 3 810H-1202003 asiik=all Oile-out pipe II L=400

13 8 d20 JB/T8870 Wk i Hoop

14 1 835-1203000 SEThAL Diesel engine




12.7.1 BRIh 2 58 (GE FH830T04HL %)) FUEL SYSTEM (APPLY TO 830T04 TYPE)

(
Qily water separator

kR (&i)

Assy.fuel filter



13.1.1 H 5 R Ge-FE AR S (3 FH1830T04417Y) ELECTRICAL SYSTEM-ELECTRICAL ASSEMBLY (APPLY TO 830T04 TYPE)

Py | # # k4 it % I
No. Quantity Code Description Remark
1 1 T0401-01112 CERT RN ISP S Main switch 12V

2 3 M10X20 GB/T5783 VaYiiEoy. Jid Bolt 8.8-Zn.D
3 3 10 GB/T93 L3 2 Spring washer 7n.D

4 3 10 GB/T97. 1 P Washer Zn.D

5 1 T0416-02102 i 1\ Horn 12V

6 3 M8X20 GB/T5783 VAP i Bolt 8.8-Zn.D
7 5 8 GB/T93 L 2 Spring washer 7n.D

8 5 8 GB/T97. 1 -2 Washer Zn.D

9 1 830D-1300200 HoL I 45k 2k

10 1 M12x45 GB/T5783 VaYi By 1 Bolt 8.8-Zn.D
11 2 12 GB/T93 L 5 T ] Spring washer Zn.D

12 2 12 GB/T97. 1 Pk Washer Zn.D

13 1 T0405-02211 TAEAT Work lamp 12V

14 1 830E-1301100 ) KT RE A Bracket

15 5 T0416-06001 S e 3N Clamp

16 1 830T-1340100 FLHR Main cable

17 15 6 GB/T97. 1 - Washer In.D

18 15 6 GB/T93 S AR Spring washer 7n.D

19 5 M6x12 GB/T818 TRl SRR T Bolt 8.8-Zn.D
20 1 830H-1310600 A2 PN Cable-Cab

21 1 T0406-12111 T ] 2% Wiper

22 1 T0411-15212 VRS Fuel level sensor L=380
23 1 T0411-01201 AR TR Temperature sensor

24 1 T0409-02101 WE AR LR Antenna

25 1 T0405-13211 ToikT Cab lamp

26 3 T0405-12111 TAEAT Work lamp

27 1 T0405-04211 HORIT Caution light

28 1 T0416-04002 LZNIPE S Bracket




13.1.1 HR R G5 S 5E GE FH830T04417) ELECTRICAL SYSTEM-ELECTRICAL ASSEMBLY (APPLY TO 830T04 TYPE)

A
KBS,
Cranking Relay AS




13.1.1 Hi S R Ge- AR RS (38 FH1830T 0441 2Y) ELECTRICAL SYSTEM-ELECTRICAL ASSEMBLY (APPLY TO 830T04 TYPE)

Fe | # iy 4z G % W
No. Quantity Code Description Remark
29 2 M8 GB/T6170 LIS F R Bk Nut 8-Zn.D
30 1 830E-1310500 S KT 2R Cable-Lamp

31 1 T0407-11111 HA I Fanner

32 4 5 GB/T97. 1 ST Washer Zn.D

33 4 5 GB/T93 L3 H P Spring washer Zn.D

34 2 M5X16 GB/T70. 1 PN A AT S Mg T Bolt 8.8-7n.D
35 1 T0411-03101 IWaLie Pressure Sensor 1/8 NPTF
36 1 T0411-01101 i REAL RS Temperature sensor 3/8 NPTF
37 1 M12 1.25 25 GB/T5786 7N Sk A Bolt 8.8-7n.D
38 1 835-1324001 RANHLIE L Earthing wire

39 1 T0402-01105 TR S Two place fuse box

40 1 T0402-04104 205455 W A ORI 50A Fuse 50A

41 1 T0402-04102 20 445 T 2% ORI 30A Fuse 30A

42 2 M5X12 GB/T65 FERE R A SR R 4T Bolt 8.8-Zn.D
43 1 T0404-01211 E B4k H 2 Starter relay

44 2 M6X10 GB/T65 T [ A LR T Bolt 8.8-Zn.D
45 1 830H-1300101A LR Fixing plank

46 2 M8X16 GB/T5783 ANFESK IR Bolt 8.8-Zn.D
47 1 T0408-01111 Jp i Cigaret lighter

48 1 838A-1302000 E B TF K Bk Starter switch

49 1 T0409-01110 WL Radio

50 1 830H-1300610 AN IR TT Bracket

51 1 T0412-04212 INEL I PR A Controller DCO38D-H
52 1 830H-1300601 IR 2R Bracket

53 8 M6x12 GB/T5783 NSk R b Bolt 8.8-7Zn.D




13.1.1 HR R G5 S 5E GE FH830T04417) ELECTRICAL SYSTEM-ELECTRICAL ASSEMBLY (APPLY TO 830T04 TYPE)

L
Cranking Relay AS




13.2.1 R G- JT 9 Rl (G 1 830T044171) ELECTRICAL SYSTEM-SWITCH ASSEMBLY (APPLY TO 830T04 TY PE)

e | B0 # (A=) % PR %
No. Quantity Code Description Remark

1 1 T0405-07201 ez vNAl Boom Swing Indicator

2 1 T0401-03210 AT A TR Speed Switch

3 3 T0401-03203 IR(EIPIES Work lamp Switch

4 1 T0401-03202 BEIBES Swipper Switch

5 1 T0401-03203 VRIS Fan Switch

6 1 T0401-03205 ORI IR Alarm Lamp Switch

7 2 T0401-03303 )4 Cover board

8 2 T0401-03301 ] 32 B HE 48 Side Single Frame

9 8 T0401-03302 BRIGIEER Middle Single Frame




4§15 ELECTRICAL SYSTE

13.2.1 R R G-I X B (E FH830TO




13.3.1 H/ R Ge-4k Fa g 20258 1 k(3 1 830T044 1Y) ELECTRICAL SYSTEM-RELAY ASSEMBLY (APPLY TO 830T04 TYPE)

e B & £ 5 4 G %W
No. Quantity Code Description Remark

1 1 T0402-01105 TR WA 2 place fuse box BX2022

2 1 T0402-04104 2B TR ORES Fuse 50A

3 13 5 GB/T93 iyl Spring washer Zn.D

4 13 5 GB/T97. 1 SPH g Washer Zn.D

5 13 M5 16 GB/T818 AL ST Bolt 8.8-7n.D

6 1 T0416-05101 J I B Buzzer 12V

7 1 T0404-03111 TG FL 2% Glow Relay JD191A-12V

8 5 T0404-02411 T 4k A Relay 12V

9 1 T0416-04001 2k AR R Relay bracket

10 1 T0402-01104 DU R H 14 place fuse box

11 7 T0402-02103 10A 2R H 10A Fuse BX2011C-10A

12 2 T0402-02104 15A B8 H 15A Fuse BX2011C-15A

13 2 T0402-02105 207 {558 20A Fuse BX2011C—20A

14 1 T0402-02101 5A RIS 5A Fuse BX2011C-5A

15 1 830H-1300420 GHR Build in board




13.3.1 S RS-k 282058 MOl (& F830T04#L %)) ELECTRICAL SYSTEM-RELAY ASSEMBLY (APPLY TO 830T04 TYPE)

H\ﬁ C_ 1 )
A | [ 104 ]
L oA ][ w0a |
[ 0a | [ 04 ]
| 04 || 204 |
s 1 5F L
[ 154 || |
A NS
L ]

10 5
12 O

15



13.4.1 H1/ 2 S5-It 2235 41 (3 FFI830TO4H 1) ELECTRICAL SYSTEM-BATTERY ASSEMBLY (APPLY TO 830T04 TY PE)

Fe | % = (A= % i %/ ¥E
No. Quantity Code Description Remark

1 1 T0413-02102 FHLIth Battery 6-QW-60LHD

2 4 M8X30 GB/T5783 VaViiBy: dia Bolt 8.8-Zn.D

3 8 8 GB/T93 5L 4 Spring washer 7n.D

4 8 8 GB/T97. 1 S Washer Zn.D

5 8 M8 GB/T6170 IELAVEL: 35 Nut 8-7Zn.D

6 2 T0416-01101 Rt T A Rk Connection nip for battery

7 4 M8X16 GB/T5783 VAV;::BAL. i Bolt 8.8-Zn.D

8 1 830D-1320001 fi] 7 AR Fixing ring

9 1 830D-1320002 [l 5 A Fixing pole

10 1 830E-1322010 I AR 2R Positive electrical wire

11 1 830D-1300400 HA I R 2 Positive electrical wire

12 2 T0416-01102 CEMINIIR) S5/ S Connection nip for battery

13 1 830D-1300300 CEMishuEs 22 Negative electrical wire

14 1 830D-1300100 F it 67 A Negative electrical wire

15 1 T0413-02101 it Battery 6-QW-60HD

16 1 10 GB/T97. 1 Pk g Washer 7n. D

17 1 10 GB/T93 L5 A ] Spring washer 7n.D




13.4.1 HLA 2 50— F, i 22 255 40 (6 JT1830T04#1 %)) ELECTRICAL SYSTEM-BATTERY ASSEMBLY (APPLY TO 830T04 TYPE)




13.5.1 HARARG-HLR (4

1% FH830T04#L% ) ELECTRICAL SYSTEM-WIRING DIAGRAM(APLLY TO 830T04 TYPE)

e ymmoBae T e ReRRr ]
B2 ARAR ﬁﬁmﬁmﬁjﬁmﬁwﬁ,\ﬁ /%ﬁﬁcomdiﬁon E%ﬁi;?éed switch \md\cator light— SRR EQH%R%&@ )
(e e B S O B L —Deflexion 5% Controller ERRURA b Wi d
Cab relay-Wiring diagram  -B-g=0-0=g@=0=0 ) Il / HZ eeEELES A/C Fon ab=Wiring diagram |
o Flo F . Pl oo Pl oo o F T — EEuisr =55 i
‘ 0 T T R O O H S H “‘d. ‘% ‘ [ 11 [ ‘ R i . ' Speaker Speaker Fan
S5ez svigzs %2 [T o by mEmmmmem biedl L M ED TDOE
T o LT (e SEEEE 22222F 22 || L L. o | T T TTTT ey = LE ‘ ] N Il
Horn Relay| | A/C Relay Parkiinge\c TTTTT TTTTTT TT ;;;C’;‘ §;;; = Srsoszs oSoEE m - - ;;., ;‘f;f ;;f
I —— [ BN )] T 10 gt il Tii=s w1 I
T R A e
et o S oo b AL AR L 311 e | S
- e }:\;;D T 2z BR=o =EXE=2 T Z iy 5 = = e
3= osess 23 EEEETmEE :- T YT Un TL OO O 7 o= = oo
S MDA A NN R VS ¥ R o SF) i = /G| R o Y] R ATAYa (ST IR V5 a¥e 1
| e I T ! B (:
=55 2975 T H JI WLI 1 JI T H JI ! 19 19 SMWHO WTSHJ })I | T I T ! T 1
. &
| S ] L/HX E/HX L/HX M/HX @ ij BHX s B il
B8RS | | FoB B L] i £l
‘ LR Tt ‘ ‘ iSszv}tI?h% Coution TFE HBOAE BT it HETTE A3 T\p lamp Front lamp Front lamp ~ After lamp
o Slewing Reloy Deflexion Reloy L Mg‘ ! Swwth After lamp Swwtch Front lamp Switch—Fan Switch-Wiper  Switch-Arm lamp ~ Wiper )
I o mernn D e e — ]
Cr%nkmg Reloy V\/oﬂéﬂrﬁfup Relay bR {LSW%W&%@ . . Deflexion  Slewing g T T seL
ant Aternator —I Main Switch Platform-Wiring diagram Bt S = syt
| \@ contioguer | | o \@ lo ves \— o [ S| Table Of Color Symbol
T N e}
SIS i (s | \ " ql ﬁ . 7 Black §/8  |Yellow/Green
| (ﬁ) ?? ? 321% 7 ? Hj Horn | T E | ik Red k/%¢  |Brown/Green
! % =5 - fzwh 56 O TR = i White  |k/# [Brown/Yellow
== wl F= L. 2 T O | o | Lt =5 | t Yellow  |k/# |Brown/Blue
=5 == - s
111 | | T [ =z S VYY [ ?TTT %E% £ GCreen  |k/4f | Brown/Red
[ ?\ ceo T = = =O i Blue &/ |Brown/Black
| ‘ ‘ | o I . | £ Brown  |k/&& |Brown/White
- U- $ T n | 1] ik Pink h/%  |White/Green
| = EE ! Ll | | = T T s Grey  |&/# |White/Yellow
It L e it == = _ B sz T b Purple  |&/26 |White/Black
~ ~ - NN} e < =S . .
| wEEE | | b fiia | LL | } [ MXM) I | Red/lhite {3/t _{Blue/White
Oil P Parking magnet T = ¢! n/8 | Red/Black |#/46 |Grey/Red
| .
‘ Ol Pressure e g magnet Temp. sensor R \ i \ RARHRSE ReeaRsE || F ! " | |a/#6 | Red/Yellow |k/&¢ |Purple/White
iyl temp.  Fuel level Mognet valve winding  Magnet valve | ¢ Red/Bl Purple/Yell
Sgnsor P sensor Work Lomp  _tiign speed winding—Deflexion E\J ki . i/t e ue |k/# urple/Yellow
| KleSR4R | IR ot ey | |u/86 | Red/Creen [%/8 |Purple/Green
gtis
Engine-Wiring diagram Horn Button @%meﬁeuqhte, $/8 |Yellow/Black |£/% [Purple/Black

L

[

e




	1.pdf
	830T扉页(12).pdf
	830T目录(C12).pdf
	830T字(1-49).pdf
	830T字(51-99).pdf
	830T字(101-139).pdf
	
	830T图1(C9).pdf
	830T图2(c9).pdf
	830T图3(c9).pdf
	830TA3图.pdf


